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Rabies Vaccine BP
(Purified Chick Embryo Cell Culture Rabies Vaccine) [PCECVPM]

VaxiRab N
1.	 GENERIC NAME: Rabies Vaccine (For Human Use)

2.	 QUALITATIVE AND QUANTITATIVE COMPOSITION
Each lyophilized vial contains:
Inactivated rabies virus (Pitman Moore Strain)
Potency ≥ 2.5 IU
Virus is propagated in chick embryo fibroblast cell culture and
Inactivated by β-propiolactone
Diluent: 1ml Sterilised water for Injections B.P.

For a full list of excipients, see Section 8.1.

3.	 DOSAGE FORM AND STRENGTH
Dosage form: Lyophilized vaccine to be reconstituted with accompanying Sterilised water for 
Injections B.P. for Intramuscular or Intradermal injection.
Strength: Inactivated rabies virus (Pitman Moore Strain)-Potency ≥ 2.5 IU

4.	 CLINICAL PARTICULARS 

4.1 	 Therapeutic indication:
Active immunization against rabies.
(a) Pre-exposure prophylaxis (preventative, prior to exposure): Immunisation prior to possible 
infection with rabies, particularly for vets, veterinary medicine students, animal keepers, 
hunters, forestry workers, animal handlers, butchers, personnel in rabies research laboratories 
etc., or prior to visits to areas in which rabies is endemic (rabies infected areas).
(b) Post-exposure prophylaxis (after exposure): Treatment after contact with animals which are 
rabid or suspected to be rabid, or after contact with an inoculated rabies carcass.

4.2 	 Posology and method of administration:
Add the diluent (1ml Sterilized water for Injections BP) to the Lyophilized vaccine. The vaccine 
should be visually inspected both before and after reconstitution for any foreign particulate 
matter and / or change in physical appearance. The vaccine must not be used if any change in 
the appearance of the vaccine has taken place. A clear solution results after reconstitution of the 
freeze-dried powder with the clear and colorless diluent.

For adults and children aged ≥ 2 years, the vaccine should be administered in the deltoid area of 
the arm; for children aged < 2 years, the anterolateral area of the thigh is recommended. Rabies 
vaccine should not be administered in the gluteal area, as the induction of an adequate immune 
response may be less reliable.

(A) Pre-exposure vaccination:
Pre-exposure vaccination is indicated for persons at high risk of exposure (laboratory personnel, 
veterinarians, abattoir workers, police engaged in tasks in endemic area, animal dealers, animal 
handlers, workers in quarantine stations, zoologists and, in endemic areas, gamekeepers, hunters, 
forest rangers, forestry workers etc.). Pre-exposure vaccination is also recommended for persons 
(including children) who stay for an extended period (several months) in endemic areas and thus 
come into frequent contact with potentially rabid animals (dogs, cats, foxes, bats or other animal 
species at risk of rabies).

Intramuscular Route:
Pre-exposure basic immunization consists of a series of three intramuscular injections of full one 
dose (1 ml) on days 0, 7 and 28 (or 21), given into the deltoid muscle, or in small children, in the 
anterolateral thigh but never in the gluteal region.

Seroconversion is checked 2-3 weeks after the last dose. Seroconversion must be routinely 
checked for persons with suspected immunosuppression (through medication or disease) and in 
persons with a high occupational risk of exposure. The titer of neutralizing antibodies should be 
checked every 6 months in persons at high occupational risk; in all other persons at continued 
risk, the titre should be determined every year. If the titre is inadequate (≤ 0.5 IU/ml), further 
booster doses are given until vaccination is successful.

(B) Post - exposure measures in incomplete or unvaccinated persons:
VaxiRab N must always be used as per recommendations of the World Health Organization 
(WHO), depending on the type of contact with a suspected rabid animal as mentioned in below 
table.

Category Type of contact Recommended treatment
I Touching or feeding animals, licks on the 

intact skin.
No treatment is required.

II Nibbling of uncovered skin, minor scratches 
or abrasions without bleeding.

Immediate vaccination.

III Single or multiple transdermal bites 
or scratches, contamination of mucous 
membrane with saliva from licks, licks on 
broken skin, exposure to bats.

Immediate vaccination 
and administration of 
immunoglobulin.

(1) Treatment of the wound: As first aid, the wound should be thoroughly cleansed with soap 
and water or with a detergent. A tetanus booster and antibiotic treatment may be indicated in 
some cases.

(2) Active vaccination with VaxiRab N
Intramuscular Route:
A series of 5 Intramuscular injections of 1 ml dose on days 0, 3, 7, 14 and 28 into the deltoid 
muscle, or in small children, in the anterolateral thigh, but never in the gluteal region. (WHO 
Technical Report series 2007, No 941)

The success of vaccination (≥ 0.5 IU/ml) in immunocompromised persons at high risk should 
be checked by measuring the titre on day 14. Patients with a titre that is less than 0.5 IU/ml 
should be given another two doses of vaccine simultaneously and as soon as possible. Further 
checks on the antibody titre should be made and further doses of vaccine should be administered 
as necessary.

Intradermal Route:
This vaccine is of sufficient potency to allow its safe use in one of the WHO recommended 
intradermal post-exposure regimens in countries where relevant national authorities have 
approved the intradermal route for rabies Post-exposure treatment.
One intradermal dose comprises 0.1 ml of reconstituted vaccine.

For VaxiRab N the administration schedule recommended in both nonimmunized and fully 
immunized individuals is; the 2-site Intradermal WHO endorsed regimen (known as Updated 
Thai Red Cross intradermal regimen, “2-2-2-0-2” regimen) that prescribes 1 injection of 0.1 ml 
at 2 sites on day 0, 3, 7 and 28. Two different lymphatic drainage sites, usually the left and right 
upper arms are selected. Updated Thai Red Cross intradermal regimen is endorsed by WHO.

It is essential that intradermal administration of VaxiRab N be carried out only by medical staff 
trained in this technique in order to ensure that the vaccine is delivered intradermally and not 
subcutaneously. For the intradermal route a sterile syringe with fixed needle (insulin type) is 
preferred. Correct intradermal injection should result in a raised papule with an “orange peel” 
appearance.

If the vaccine is injected too deeply into the skin, and a papule is not seen, the needle should 
be withdrawn and reinserted nearby. In the event that a dose of vaccine is inadvertently given 
subcutaneously or intramuscularly, a new dose should be administered intradermally.

The recommended dosage regimen for intramuscular or intradermal administration is 
summarized in below table:

Route Dose Number of doses Schedule
Intramuscular 1 ml 5 Day 0, 3, 7, 14 and 28
Intradermal 0.1 ml + 0.1 ml 4 Day 0, 3, 7 and 28

The intradermal route must not be used in the following instances:
• Individuals receiving long term corticosteroid or other immunosuppressive therapy or 

chloroquine,
• Immunocompromised individuals,
• Individuals, particularly children, with severe wounds, especially to the head and neck or 

presenting late for consultation.
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(3) Passive Immunization with Human Rabies immunoglobulin
After a possible contamination with rabies virus through single or multiple bites or scratches, 
or as a result of contact of mucous membranes with saliva, post-exposure prophylaxis should 
be initiated with a dose of 20 IU/kg of Human rabies immunoglobulin. It is recommended that 
where practicable, as much of the dose as possible is infiltrated around the wound and the rest 
injected intramuscularly (into the gluteal region). A first dose of the rabies vaccine VaxiRab N 
is given at the same time. If human immunoglobulin is not available, antirabies serum of equine 
origin must be given in a dose of 40 IU/kg and infiltrated around the wound if possible. Before 
administering such a heterologous serum, an intradermal test injection must be given to check 
tolerability.

If rabies immunoglobulin is not available at the time of the first vaccination, it must be 
administered no later than 7 days after the first vaccination since later administration would 
result in interference with immune response of the vaccine.

Rabies immunoglobulin is not necessary if the skin remains intact, scratches or grazes are small 
and have not drawn blood.

Note: If dogs or cats suspected of having rabies remain healthy after an observation period of 10 
days, or tissue tests show that the animal was not rabid, the active immunization can be stopped.

(C) Post-exposure immunization in previously vaccinated persons
Persons who have already received a complete series of pre- or postexposure vaccinations with 
VaxiRab N or in whom an antibody titre of at least 0.5 IU/ml has been previously documented, 
are given only two intramuscular doses of VaxiRab N, one on day 0 and the other on day 3 and 
do not require any rabies immunoglobulin.

Wounds should be thoroughly cleaned with soap and water or detergent.

In some cases, a tetanus booster and antibiotic treatment are indicated.

Persons previously vaccinated with a vaccine of unknown potency and in whom no documented 
neutralizing antibody titer of at least 0.5 IU/ml can be demonstrated, should receive a complete 
course of post-exposure vaccination including rabies Immunoglobulin.

4.3 	 Contraindications:
(a) Pre-exposure prophylaxis
In case of fever or an acute illness, vaccination should be postponed. In case of previous severe 
reaction to any components of the vaccine, VaxiRab N is contraindicated.

(b) Post-exposure prophylaxis
Because of the life-threatening risk of rabies, there are no contraindications to the administration 
of post-exposure prophylaxis using VaxiRab N. The Intradermal route must not be used in 
the individuals receiving long term corticosteroid or other immunosuppressive therapy or 
chloroquine for malaria treatment or prophylaxis and in immunocompromised individuals. Such 
individuals may have a reduced response to intradermal rabies vaccination and should instead 
receive the vaccine intramuscularly.

The vaccine may contain traces of Neomycin, Amphotericin B and Gentamycin. History of 
anaphylactic or anaphylactoid reactions to these antibiotics are absolute contraindications.

4.4	 Special warnings and precautions for use:
Immunoglobulins and rabies vaccine should not be combined in the same syringe or injected 
at the same site. 

The possibility of allergic reactions in individuals sensitive to components of the product 
should be evaluated. As with all vaccines, appropriate medical treatment should be immediately 
available for use in the rare event of an anaphylactic reaction to the vaccine. If anaphylaxis or 
severe allergic reactions occur, administer appropriate medications (e.g., adrenaline) and provide 
supportive care as required.

It is advisable to use rabies vaccines derived from non-avian sources for persons with known 
sensitivity to avian proteins. If such vaccines are not available, all necessary preparations should 
be made to treat complications which might arise in the event of an anaphylactic reaction.

Special care should be taken to ensure that the product is not injected into a blood vessel. If 
the vaccine is inadvertently administered into a blood vessel there is a risk of severe adverse 
reactions, including shock.

A separate sterile needle and syringe must be used for each individual patient to prevent the 
transmission of infectious agents.

As with all preparations given intramuscularly, bleeding complications may be encountered in 
patients with bleeding disorders

4.5	 Interactions:
VaxiRab N can be given concurrently with other vaccines (particularly tetanus toxoid). No 
intervals need to be observed between other vaccinations. Different injectable inactivated 
vaccines should be administered into separate injection sites.
It is essential to check the antibody titer when vaccination is undertaken during treatment 
with immunosuppressants, and if necessary, to continue post-exposure immunization until the 
appearance of a protective antirabies antibody titer (≥ 0.5 lU/ml).

Administration of rabies immunoglobulin may be necessary for management but may attenuate 
the effects of concomitantly administered rabies vaccine. Therefore, it is important that rabies 
immunoglobulin should be administered once only for treating each at-risk exposure and with 
adherence to the recommended dose.

Concomitant ingestion of chloroquine for malaria prophylaxis can reduce the antibody formation 
after intradermal administration of rabies vaccine.

Therefore, the pre-exposure vaccination with VaxiRab N should be given by intramuscular route 
in persons using chloroquine in a concomitant manner.

4.6 	 Use in special populations (such as pregnant woman, lactating women, paediatric patients 
geriatric patients etc.):	
Pregnancy category C: Controlled studies in neither animals nor pregnant women are available. 
In life-threatening Indications, VaxiRab N can be administered because the potential benefits 
outweigh the possible risks.

Lactation: Administration of VaxiRab N during breast-feeding has no negative effects on the 
child.

Pediatric use: Pediatric individuals should receive the same dose as adults

Geriatric use: Geriatric individuals should receive the same dose as adults

4.7 	 Effects on ability to drive and use machines:
Effect of VaxiRab N on ability to drive and use machines is not known.

4.8	 Undesirable Effects:
Mild reactions at the injection site, such as pain, redness, swelling or induration are possible.
More marked local reactions, fever, headache, myalgia, lymph node swelling, fatigue, arthritis, 
and gastrointestinal disorders may occasionally occur. Reactions such as circulatory reactions, 
sweating, chills, paresthesia and allergic reactions may occur rarely.

Despite the high degree of purity of the vaccine, there is a theoretical risk of inducing 
anaphylactic reactions in persons sensitized to avian proteins.

Rabies vaccine may cause Erythema Multiforme.

There have been isolated reports of inflammatory and demyelinating neurological disorders, 
such as progressive ascending paralysis (Guillain-Barré syndrome) or optic neuritis in individual 
cases. On the basis of currently available data, the possibility cannot be completely excluded that 
in rare cases immunization may induce an acute episode in patients with an autoimmune disorder 
(such as multiple sclerosis) or with genetic predisposition. However, there is no evidence of an 
increased frequency of autoimmune disorders after immunization.

4.9 	 Overdose:
No experience is available on the consequences of over dosage.

5.	 PHARMACOLOGICAL PROPERTIES:

5.1 	 Mechanism of Action:
The Inactivated virus contained in VaxiRab N vaccine undergo phagocytosis by macrophages 
and is then transported with them into the reticuloendothelial tissue, where they stimulate the 
immune system to produce virus- neutralizing anti-rabies antibodies.

5.2 	 Pharmacodynamic properties:
VaxiRab N has been evaluated in total of 5 pre-licensure studies (1 Phase I, 2 Phase II and 2 
Phase III studies). In the various pre-licensure clinical studies of VaxiRab N, all subjects who 
were considered for immunogenicity at various time points post-vaccination (day 14, day 28, day 
90 or day 180) had an antibody titre above the seroprotective cut-off titre recommended by the 

WHO (0.5 IU/ml) which suggests that the vaccine generates a sufficient immune response for 
protection against the disease. The GMTs of antibodies at various time points were 6.4 to 26.4 
fold higher than the WHO recommended seroprotective cut-off titre. Further, the antibody titres 
were also maintained above the WHO recommended seroprotective cut-off titre till 6 months 
(180 days) as assessed in one phase III clinical study.

With respect to the safety, all the adverse events reported in these studies were mild or moderate 
in intensity and resolved completely during the course of the study. There was also no serious 
adverse event reported in any of the studies.

5.3 	 Pharmacokinetic properties:
Not applicable.

6.	 NONCLINICAL PROPERTIES

6.1 	 Animal toxicology
Rabies Vaccine, (Purified Chick Embryo Cell Culture Rabies Vaccine) formulation developed by 
Zydus Lifesciences Ltd. has been adequately tested in toxicology studies, with two acute dose 
toxicity studies in mice and rats by intramuscular route & intradermal route and two repeat-dose 
studies in rats and rabbits by intramuscular route & intradermal route. No unexpected toxicity 
and safety concerns were identified in these non-clinical studies during in-life Phase and terminal 
Phase including histopathological evaluation.

7.	 DESCRIPTION:
VaxiRab N contains highly concentrated, inactivated rabies virus that has been cultivated 
in primary chick embryo fibroblast cell cultures (PCEC). VaxiRab N produces high titers of 
neutralizing antibodies against rabies virus whether given before or after exposure.

The antigenic potency of VaxiRab N is determined after inactivation of the virus with 
β-propiolactone, using the NIH mouse protection test as recommended by the World Health 
Organization (WHO Technical Report Series No. 941, 2007).

8. PHARMACEUTICAL PARTICULARS

8.1 	 List of excipients:
Excipients: Gelatin, Human Albumin, Sucrose.

8.2 	 Incompatibilities:
This product must not be mixed with other medicinal products.

8.3 	 Shelf Life:
The expiry date of the vaccine is indicated on the label and carton of the product. 

8.4 	 Packaging Information:
VaxiRab N is Supplied as:
•	 1 ml. vial plus diluent (1 ml)
•	 1 ml. vial#
•	 50 x 1 ml. vial#
#Diluent (1 ml) provided separately

8.5 	 Storage:
STORE AT 2°C to 8°C (36°F to 46°F)

DO NOT FREEZE AFTER RECONSTITUTION.

PROTECT FROM LIGHT.

KEEP OUT OF REACH OF CHILDREN.

Every packing shows an expiry date of VaxiRab N and Diluent; the product should not be used 
after expiry date. For IM injection use immediately after reconstitution and for ID injection store 
at 2-8°C after reconstitution.

Reconstituted vaccine can be used up to 6 hours, provided it is stored at 2-8°C.

8.6 	 Special precautions for Storage:
VaxiRab N does not contain preservative; therefore, great care must be taken to avoid 
contamination of reconstituted vaccine. Vaccine may be used up to 6 hours after reconstitution 
provided it is maintained at 2 - 8° C.
Unused vaccine must be discarded after 6 hours. Using aseptic technique, a dose of vaccine 
may be withdrawn from a vial and the remainder used for another patient provided that the vial 
is stored in a refrigerator between 2 - 8° C. A new sterile needle and syringe must be used to 
withdraw and administer each dose of vaccine for each patient to avoid cross infection.

8.7	  Nature and Contents of Containers:
Vaccine is filled in flint tubular USP-I glass vial fitted with Bromobutyl Rubber stopper and 
sealed with aluminium flip off seal.

8.8 	 Special precautions for disposal and other handling
Used containers shall be disposed off either as per bio-medical waste disposal instructions of 
respective country or through autoclaving / incineration.

9.	 VACCINE VIAL MONITOR (VVM): Optional

Vaccine Vial Monitor (VVM) 

Inform your supervisor 

 DO NOT USE 

Square is 
lighter than 
outer circle 

Square is 
darker than 
outer circle 

Square 
matches 
outer circle 

The colour of the inner square of the 
VVM starts with a shade that is lighter 
than the outer circle and continues to 
darken with time and/or exposure to 
heat. 

Once a vaccine has reached or exceeded 
the discard point, the colour of the inner 
square will be the same colour or darker 
than the outer circle. 

Cumulative heat exposure over time 

 USE 

DISCARD POINT 

Vaccine Vial Monitor (VVM) is time-temperature sensitive dot labels that provides an indication 
of the cumulative heat to which the vial has been exposed. It warns the end user when exposure 
to heat is likely to have degraded the vaccine beyond an acceptable level.
The interpretation of the VVM is simple. Focus on the central square. Its colour will change 
progressively. As long as the colour of this square is lighter than the colour of the ring, then the 
vaccine can be used. As soon as the colour of the central square is the same colour as the ring or 
of a darker colour than the ring, then the vial should be discarded.

10.	 MANUFACTURED BY:
Zydus Lifesciences Limited
Survey No. 417, 419 and 420,
Sarkhej Bavla N.H. No. 8 A, Village: Moraiya,
Tal.: Sanand, Dist.: Ahmedabad-382 210, India.

11.	 DATE OF REVISION: 09/2024

Pour l’utilisation d’un médecin agréé uniquement
Vaccin antirabique BP

(Vaccin antirabique cultivé sur des cellules d’embryon de poulet 
purifiées) [PCECVPM]

VaxiRab N
1.	 NOM GÉNÉRIQUE : Vaccin antirabique (pour usage humain)
2.	 COMPOSITION QUALITATIVE ET QUANTITATIVE

Chaque flacon lyophilisé contient :
Virus rabique inactivé (Souche Pitman Moore)
Puissance ≥ 2,5 UI
Le virus se propage sur culture de cellules fibroblastiques d’embryon de poulet et
inactivé par la β-propiolactone.
Diluant : 1 ml d’Eau Stérilisée pour Injection B.P.
Pour la liste complète des excipients, voir rubrique 8.1.

3.	 FORMES ET CONCENTRATIONS POSOLOGIQUES
Forme posologique : Vaccin lyophilisé à reconstituer avec l’Eau Stérilisée pour Injection B.P. 
fournie, pour une injection intramusculaire ou intradermique.
Concentration : Virus rabique inactivé (Souche Pitman Moore) - Puissance ≥ 2,5 UI

4.	 DONNÉES CLINIQUES 
4.1 	 Indications thérapeutiques :

Immunisation active contre la rage
(a) Prophylaxie pré-exposition (préventive, avant l’exposition) : Immunisation préalable à une 
éventuelle infection par la rage, en particulier pour les vétérinaires, les étudiants en médecine 
vétérinaire, les gardiens d’animaux, les chasseurs, les agents forestiers, les manipulateurs 
d’animaux, les bouchers, le personnel des laboratoires de recherche sur la rage, etc., ou avant des 
séjours dans des zones où la rage est endémique (zones infectées par la rage). 
(b) Prophylaxie post-exposition (après l’exposition) : Traitement après un contact avec des 
animaux enragés ou suspectés de l’être, ou après un contact avec une carcasse inoculée de rage. 

4.2 	 Posologie et mode d’administration :
Ajouter le diluant (1 ml d’Eau Stérilisée pour Injection BP) au vaccin lyophilisé. Le vaccin doit 
être inspecté visuellement avant et après sa reconstitution afin de détecter toute présence de 
particules étrangères et/ou tout changement dans son aspect physique. Le vaccin ne doit pas être 
utilisé si un changement a été observé dans son apparence. Une solution claire est obtenue après 
la reconstitution de la poudre lyophilisée avec le diluant clair et incolore.
Chez les adultes et les enfants âgés ≥ 2 ans, le vaccin doit être administré dans la région 
deltoïdienne du bras ; chez les enfants < 2 ans, la région antérolatérale de la cuisse est 
recommandée. Le vaccin contre la rage ne doit pas être administré dans la région fessière, car 
l’induction d’une réponse immunitaire adéquate peut être moins fiable.
(a) Vaccination pré-exposition :
La vaccination pré-exposition est indiquée chez les personnes présentant un risque élevé 
d’exposition (personnel de laboratoire, vétérinaires, employés d’abattoir, policiers intervenant 
dans des zones endémiques, commerçants d’animaux, manipulateurs d’animaux, agents dans 
des stations de quarantaine, zoologistes et, dans les zones endémiques, gardes-chasse, chasseurs, 
gardes forestiers, travailleurs forestiers, etc.). La vaccination pré-exposition est également 
recommandée pour les personnes (y compris les enfants) séjournant pour une longue durée 
(plusieurs mois) dans des zones endémiques et étant ainsi en contact fréquent avec des animaux 
potentiellement enragés (chiens, chats, renards, chauves-souris ou autres espèces animales à 
risque de rage).
Voie intramusculaire :
L’immunisation de base pré-exposition consiste en une série de trois injections intramusculaires 
d’une dose complète (1 ml) aux jours 0, 7 et 28 (ou 21), administrées dans le muscle deltoïde, 
ou chez les jeunes enfants, dans la région antérolatérale de la cuisse, mais jamais dans la région 
fessière.
La séroconversion est vérifiée 2 à 3 semaines après la dernière dose. La séroconversion doit être 
systématiquement vérifiée chez les personnes suspectées de souffrir d’immunodépression (due 
à un traitement médicamenteux ou à une maladie) ainsi que chez les personnes exposées à un 
risque professionnel élevé. Le titre des anticorps neutralisants doit être vérifié tous les 6 mois 
chez les personnes à risque professionnel élevé ; chez toutes les autres personnes exposées de 
manière continue, le titre doit être déterminé chaque année. Si le titre est inadéquat (≤ 0,5 UI/
ml), des doses de rappel supplémentaires sont administrées jusqu’à la réussite de la vaccination. 
(B) Mesures post-exposition chez les personnes non vaccinées ou dont la vaccination est 
incomplète :
VaxiRab N doit toujours être utilisé conformément aux recommandations de l’Organisation 
Mondiale de la Santé (OMS), en fonction du type de contact avec un animal suspecté d’être 
enragé, comme indiqué dans le tableau ci-dessous.

Catégorie Type de contact Traitement recommandé

I Toucher ou nourrir les animaux, léchages sur une 
peau intacte.

Aucun traitement n’est 
nécessaire.

II Mordillements sur un peau non couverture, 
égratignures ou abrasions mineures sans saignement.

Vaccination immédiate

III Morsures ou griffures transdermiques uniques ou 
multiples, contamination des muqueuses par la salive 
provenant des léchages, léchages sur une peau lésée, 
exposition aux chauves-souris.

Vaccination immédiate 
et administration 
d’immunoglobuline.

(1) Traitement de la plaie : En tant que premiers secours, la plaie doit être soigneusement 
nettoyée avec de l’eau et du savon ou avec un détergent. Un rappel antitétanique et un traitement 
antibiotique peuvent être indiqués dans certains cas.
(2) Vaccination active avec VaxiRab N
Voie intramusculaire :
Une série de 5 injections intramusculaires d’une dose de 1 ml aux jours 0, 3, 7, 14 et 28 dans 
le muscle deltoïde, ou chez les jeunes enfants, dans la région antérolatérale de la cuisse, mais 
jamais dans la région fessière. (Série de Rapports Techniques de l’OMS n° 941, 2007)
Le succès de la vaccination (≥ 0,5 UI/ml) chez les personnes immunodéprimées présentant un 
risque élevé doit être vérifié par la mesure du titre au jour 14. Les patients dont le titre est 
inférieur à 0,5 UI/ml doivent recevoir simultanément deux doses supplémentaires de vaccin, dès 
que possible. Des contrôles ultérieurs du titre des anticorps doivent être effectués et des doses 
supplémentaires de vaccin administrées au besoin.
Voie intradermique :
Ce vaccin possède une puissance suffisante pour permettre son utilisation en toute sécurité dans 
l’un des schémas intradermiques post-exposition recommandés par l’OMS, dans les pays où les 
autorités nationales compétentes ont approuvé la voie intradermique pour le traitement post-
exposition de la rage.
Une dose intradermique correspond à 0,1 ml de vaccin reconstitué.
Pour VaxiRab N, le schéma d’administration recommandé, tant chez les individus non 
immunisés que chez les individus complètement immunisés, est le schéma intradermique à 2 
sites approuvé par l’OMS (connu sous le nom de schéma intradermique mis à jour du Thai Red 
Cross, schéma « 2-2-2-0-2 ») qui prescrit une injection de 0,1 ml à 2 sites aux jours 0, 3, 7 et 
28. Deux sites de drainage lymphatique différents, généralement les bras supérieurs gauche et 
droit, sont sélectionnés. Le schéma intradermique mis à jour du Thai Red Cross est approuvé 
par l’OMS.
Il est essentiel que l’administration intradermique de VaxiRab N soit réalisée uniquement par 
un personnel médical formé à cette technique afin de garantir que le vaccin soit injecté par 
voie intradermique et non sous-cutanée. Pour la voie intradermique, une seringue stérile avec 
aiguille fixe (type insuline) est privilégiée. Une injection intradermique correcte doit entraîner la 
formation d’une papule surélevée avec une apparence de « peau d’orange ».
Si le vaccin est injecté trop profondément dans la peau et qu’aucune papule n’est observée, 
l’aiguille doit être retirée puis réinsérée à proximité. Dans le cas où une dose de vaccin serait 
accidentellement injectée par voie sous-cutanée ou intramusculaire, une nouvelle dose doit être 
administrée par voie intradermique.
Le schéma posologique recommandé pour l’administration intramusculaire ou intradermique est 
résumé dans le tableau ci-dessous :

Voie Dose Nombre de doses Schéma

Intramusculaire 1 ml 5 Jours 0, 3, 7, 14 et 28

Intradermique 0,1 ml + 0,1 ml 4 Jours 0, 3, 7 et 28

La voie intradermique ne doit pas être employée dans les cas suivants :
• Individus recevant un traitement à long terme par des corticostéroïdes ou autre traitement 
immunosuppresseur, ou par chloroquine, 
• Individus immunodéprimés,
• Individus, en particulier les enfants, présentant des plaies graves, notamment au niveau de la 
tête et du cou, ou se présentant de manière tardive pour une consultation. 
(3) Immunisation passive par immunoglobuline antirabique humaine
Après une contamination éventuelle par le virus de la rage par morsures ou griffures uniques 
ou multiples, ou suite à un contact des muqueuses avec de la salive, la prophylaxie post-
exposition doit être initiée par une dose de 20 UI/kg d’immunoglobuline antirabique humaine. 
Il est recommandé, dans la mesure du possible, d’infiltrer la majeure partie de la dose autour de 
la plaie et d’injecter le reste par voie intramusculaire (dans la région fessière). Une première 
dose du vaccin antirabique VaxiRab N est administrée en même temps. Si l’immunoglobuline 
humaine n’est pas disponible, un sérum antirabique d’origine équine doit être administré à la 
dose de 40 UI/kg et infiltré autour de la plaie si possible. Avant d’administrer un tel sérum 
hétérologue, un test intradermique doit être administré afin de vérifier la tolérance.
Si l’immunoglobuline antirabique n’est pas disponible au moment de la première vaccination, 
elle doit être administrée au plus tard 7 jours après la première injection, car une administration 
ultérieure risquerait d’interférer avec la réponse immunitaire au vaccin.
L’immunoglobuline antirabique n’est pas nécessaire si la peau reste intacte et que les 
égratignures ou éraflures sont petites et ne saignent pas. 
Remarque : Si les chiens ou les chats suspectés d’être enragés restent en bonne santé après une 
période d’observation de 10 jours, ou si les analyses tissulaires montrent que l’animal n’était pas 
enragé, l’immunisation active peut être interrompue.
(C) Immunisation post-exposition chez les personnes préalablement vaccinées
Les personnes ayant déjà reçu une série complète de vaccinations pré- ou post-exposition avec 
VaxiRab N, ou chez lesquelles un titre d’anticorps d’au moins 0,5 UI/ml a été précédemment 
documenté, ne reçoivent que deux doses intramusculaires de VaxiRab N, une le jour 0 et l’autre 
le jour 3, et ne nécessitent pas d’immunoglobuline antirabique.
Les plaies doivent être soigneusement nettoyées avec de l’eau et du savon ou un détergent.
Dans certains cas, un rappel antitétanique et un traitement antibiotique sont indiqués.
Les personnes précédemment vaccinées par un vaccin d’efficacité inconnue et chez 
lesquelles aucun titre d’anticorps neutralisants documenté d’au moins 0,5 UI/ml ne peut être 
démontré doivent recevoir un schéma complet de vaccination post-exposition, y compris 
l’immunoglobuline antirabique.

4.3 	 Contre-indications :
(a) Prophylaxie pré-exposition
En cas de fièvre ou de maladie aiguë, la vaccination doit être reportée. En cas d’antécédent de 
réaction sévère à l’un des composants du vaccin, VaxiRab N est contre-indiqué.
(b) Prophylaxie post-exposition
En raison du risque mortel lié à la rage, il n’existe pas de contre-indication à l’administration de 
la prophylaxie post-exposition avec VaxiRab N.
La voie intradermique ne doit pas être utilisée chez les individus recevant un traitement à long 
terme par des corticostéroïdes ou autre traitement immunosuppresseur, ou par chloroquine pour 
le traitement ou la prophylaxie du paludisme, ainsi que chez les individus immunodéprimés. 
Ces personnes peuvent présenter une réponse réduite à la vaccination antirabique par voie 
intradermique et doivent recevoir le vaccin par voie intramusculaire.
Le vaccin peut contenir des traces de Néomycine, d’Amphotéricine B et de Gentamicine. Les 
antécédents de réactions anaphylactiques ou anaphylactoïdes à ces antibiotiques constituent des 
contre-indications absolues.

4.4 	 Mises en garde spéciales et précautions d’emploi :
Les immunoglobulines et le vaccin antirabique ne doivent pas être mélangés dans la même 
seringue ni injectés au même site. 
La possibilité de réactions allergiques chez les individus sensibles aux composants du produit 
doit être évaluée. Comme pour tous les vaccins, un traitement médical approprié doit être 
immédiatement disponible en cas de réaction anaphylactique au vaccin, bien que rare. En cas 
d’anaphylaxie ou de réactions allergiques sévères, administrer un traitement approprié (par 
exemple, adrénaline) et fournir les soins de soutien nécessaires.
Il est recommandé d’utiliser des vaccins antirabiques issus de sources non aviaires chez les 
personnes présentant une sensibilité connue aux protéines aviaires. Si de tels vaccins ne sont pas 
disponibles, toutes les mesures nécessaires doivent être prises pour traiter les complications qui 
peuvent se produire en cas de réaction anaphylactique.
Une attention particulière doit être portée afin de s’assurer que le produit n’est pas injecté dans 
un vaisseau sanguin. Si le vaccin est accidentellement administré dans un vaisseau sanguin, il 
existe un risque de réactions indésirables graves, y compris un choc.
Une aiguille et une seringue stériles distinctes doivent être utilisées pour chaque patient afin de 
prévenir la transmission d’agents infectieux.
Comme pour toute préparation administrée par voie intramusculaire, des complications 
hémorragiques peuvent être rencontrées chez les patients présentant des troubles de la 
coagulation. 

4.5 	 Interactions ;
VaxiRab N peut être administré en concomitance avec d’autres vaccins (notamment l’anatoxine 
tétanique). Aucun intervalle n’est requis entre les différentes vaccinations. Les différents vaccins 
inactivés injectables doivent être administrés dans des sites d’injection distincts.
Il est essentiel de vérifier le titre d’anticorps lorsque la vaccination est effectuée pendant un 
traitement par des immunosuppresseurs et, si nécessaire, de poursuivre la vaccination post-
exposition jusqu’à l’obtention d’un titre d’anticorps antirabiques protecteur (≥ 0,5 UI/ml).
L’administration d’immunoglobuline antirabique peut être nécessaire pour la prise en charge, 
mais elle peut atténuer les effets du vaccin antirabique administré en concomitance. Par 
conséquent, il est important que l’immunoglobuline antirabique ne soit administrée qu’une seule 
fois pour chaque exposition à risque, en respectant la dose recommandée.
La prise concomitante de chloroquine dans le cadre de la prophylaxie du paludisme peut réduire 
la formation d’anticorps après l’administration intradermique du vaccin antirabique.
Par conséquent, la vaccination pré-exposition par VaxiRab N doit être effectuée par voie 
intramusculaire chez les personnes prenant de la chloroquine de manière concomitante.

4.6 	 Utilisation dans des populations particulières (telles que les femmes enceintes, les femmes 
qui allaitent, les patients pédiatriques, les patients gériatriques etc.) :	
Grossesse de catégorie C : Aucune étude contrôlée n’est disponible ni chez les animaux ni chez 
les femmes enceintes. En cas d’indications potentiellement mortelles, VaxiRab N peut être 
administré, car les avantages potentiels l’emportent sur les risques éventuels. 
Allaitement : L’administration de VaxiRab N pendant l’allaitement n’a aucun effet néfaste sur 
l’enfant. 
Utilisation pédiatrique : Les patients pédiatriques doivent recevoir la même dose que les adultes
Utilisation gériatrique : Les patients gériatriques doivent recevoir la même dose que les adultes

4.7	 Effets sur l’aptitude à conduire des véhicules et à utiliser des machines :
L’effet de VaxiRab N sur l’aptitude à conduire des véhicules et à utiliser des machines n’est 
pas connu.

4.8 	 Effets indésirables :
Des réactions légères au site d’injection, telles que douleur, rougeur, gonflement ou induration, 
sont possibles.
Des réactions locales plus marquées, de la fièvre, des maux de tête, des myalgies, un gonflement 
des ganglions lymphatiques, une fatigue, une arthrite et des troubles gastro-intestinaux 
peuvent occasionnellement avoir lieu. Des réactions telles que des troubles circulatoires, de la 
transpiration, des frissons, des paresthésies et des réactions allergiques peuvent se produire dans 
de rares cas.
Malgré le haut degré de pureté du vaccin, il existe un risque théorique d’induire des réactions 
anaphylactiques chez les personnes sensibilisées aux protéines aviaires.
Le vaccin antirabique peut provoquer un érythème polymorphe.
Il y a eu des rapports de troubles neurologiques inflammatoires et démyélinisants, tels qu’une 
paralysie ascendante progressive (syndrome de Guillain-Barré) ou une névrite optique, dans 
certains cas. Sur la base des données actuellement disponibles, on ne peut exclure totalement 
la possibilité que, dans de rares cas, la vaccination puisse induire un épisode aigu chez des 
patients présentant une maladie auto-immune (telle que la sclérose en plaques) ou présentant une 
prédisposition génétique. Cependant, il n’y a aucune preuve de fréquence accrue de maladies 
auto-immunes après la vaccination.

4.9 	 Surdosage :

Aucune expérience n’est disponible sur les conséquences d’un surdosage.
5. PROPRIÉTÉS PHARMACOLOGIQUES :
5.1 	 Mécanisme d’action :

Le virus inactivé contenu dans le vaccin VaxiRab N est phagocyté par les macrophages, puis 
transporté avec eux dans le tissu réticulo-endothélial, où ils stimulent le système immunitaire à 
produire des anticorps neutralisants contre le virus de la rage.

5.2 	 Propriétés pharmacodynamiques :
VaxiRab N a été évalué dans un total de 5 études avant autorisation de mise sur le marché 
(études de 1 Phase I, 2 Phase II et 2 Phase III). Dans les différentes études cliniques avant 
l’autorisation de mise sur le marché de VaxiRab N, tous les sujets évalués pour l’immunogénicité 
à différents moments post-vaccination (jour 14, jour 28, jour 90 ou jour 180) présentaient un titre 
d’anticorps supérieur au seuil séroprotecteur recommandé par l’OMS (0,5 UI/ml), ce qui suggère 
que le vaccin génère une réponse immunitaire suffisante pour assurer une protection contre la 
maladie.  Les titres géométriques moyens d’anticorps à différents moments étaient 6,4 à 26,4 
fois supérieurs au seuil séroprotecteur recommandé par l’OMS. De plus, les titres d’anticorps 
ont également été maintenus au-dessus du seuil séroprotecteur recommandé par l’OMS jusqu’à 
6 mois (180 jours), comme évalué dans une étude clinique de phase III.
En ce qui concerne la sécurité, tous les événements indésirables rapportés dans ces études 
étaient d’intensité légère ou modérée et se sont complètement résolus au cours de l’étude. Aucun 
événement indésirable grave n’a été rapporté dans aucune des études.

5.3 	 Propriétés pharmacocinétiques :
Sans sujet.	

6. PROPRIÉTÉS NON CLINIQUES
6.1 	 Toxicologie animale

Le vaccin antirabique, (Vaccin antirabique cultivé sur des cellules d’embryon de poulet 
purifiées) formulation développée par Zydus Lifesciences Ltd., a été adéquatement testé dans 
des études de toxicologie, comprenant deux études de toxicité aiguë chez les souris et les rats par 
voie intramusculaire et intradermique, ainsi que deux études de doses répétées chez les rats et les 
lapins par voie intramusculaire et intradermique. Aucune toxicité inattendue ni préoccupation en 
matière de sécurité n’ont été identifiés dans ces études non cliniques pendant la phase in vivo et 
la phase terminale, y compris lors de l’évaluation histopathologique

7. DESCRIPTION :
VaxiRab N contient un virus de la rage inactivé, hautement concentré, cultivé dans des cultures 
cellulaires de fibroblastes d’embryons de poulet primaires (PCEC). VaxiRab N produit des titres 
élevés d’anticorps neutralisants contre le virus de la rage, qu’il soit administré avant ou après 
l’exposition.
La puissance antigénique de VaxiRab N est déterminée après l’inactivation du virus par la 
β-propiolactone, à l’aide du test de protection chez la souris NIH, comme recommandé par 
l’Organisation Mondiale de la Santé (Série de Rapports Techniques de l’OMS n° 941, 2007)

8. DONNÉES PHARMACEUTIQUES
8.1 	 Liste des excipients :

Excipients : Gélatine, albumine humaine, saccharose.
8.2 	 Incompatibilités :

Ce médicament ne doit pas être mélangé avec d’autres médicaments.
8.3 	 Durée de vie :

La date d’expiration du vaccin est indiquée sur l’étiquette et le carton du produit. 
8.4 	 Informations sur le conditionnement :

VaxiRab N est disponible dans les présentations suivantes :
•	 Flacon de 1 ml plus diluant (1 ml)
•	 Flacon de 1 ml#
•	 50 flacons de 1 ml#
#Diluant (1 ml) fourni séparément

8.5 	 Conservation :
CONSERVER À UNE TEMPÉRATURE ENTRE 2°C ET 8°C (36°F à 46°F)
NE PAS CONGELER APRÈS LA RECONSTITUTION.
PROTÉGER DE LA LUMIÈRE.
GARDER HORS DE LA PORTÉE DES ENFANTS.
Chaque emballage indique une date d’expiration pour VaxiRab N et le diluant ; le produit ne doit 
pas être utilisé après la date d’expiration. Pour l’injection I.M., utiliser immédiatement après 
la reconstitution, et pour l’injection I.D., conserver à une température entre 2 et 8°C après la 
reconstitution.
Le vaccin reconstitué peut être utilisé jusqu’à 6 heures, à condition qu’il soit conservé à une 
température entre 2 et 8°C.

8.6 	 Précautions particulières de conservation :
VaxiRab N ne contient pas de conservateur ; par conséquent, il faut prendre grand soin d’éviter 
toute contamination du vaccin reconstitué. Le vaccin peut être utilisé jusqu’à 6 heures après sa 
reconstitution, à condition qu’il soit maintenu à une température entre 2 et 8°C.
Toute quantité inutilisée du vaccin doit être éliminée après 6 heures. En utilisant une technique 
aseptique, une dose de vaccin peut être prélevée d’un flacon et le reste utilisé pour un autre 
patient, à condition que le flacon soit conservé au réfrigérateur à une température entre 2 et 8°C. 
Une nouvelle aiguille et une nouvelle seringue stériles doivent être utilisées pour prélever et 
administrer chaque dose de vaccin à chaque patient afin d’éviter les infections croisées.

8.7 	 Nature et contenu de l’emballage extérieur :
Le vaccin est conditionné dans un flacon en verre tubulaire flint USP-I muni d’un bouchon en 
caoutchouc bromobutyle et scellé avec une bague de protection amovible en aluminium.

8.8 	 Précautions particulières d’élimination et de manipulation
Les contenants usagés doivent être éliminés conformément aux instructions nationales relatives 
à la gestion des déchets biomédicaux ou par autoclavage/incinération.

9. PASTILLE DE CONTROLE DU VACCIN (PCV) : Optionnel

Le carré est 
plus sombre 
que le cercle 
extérieur 

Le carré est 
plus clair que le 
cercle extérieur 

Le carré est 
de même 
couleur que 
le cercle 
extérieur 

Au début, la couleur du carré intérieur de 
la PCV est d’une teinte plus claire que celle 
du cercle extérieur. Avec le temps et/ou 
l’exposition à la chaleur, elle s’assombrit. 

Une fois qu’un vaccin atteint ou dépasse le 
point de rejet, le carré intérieur prend la 
même couleur ou devient plus sombre que 
le cercle extérieur. 

Pastille de Contrôle du Vaccin (PCV) 

Avertir votre superviseur 

    NE PAS UTILISER 

Exposition cumulative à la chaleur au fil du temps 

  UTILISER 

POINT DE REJET 

La Pastille de Contrôle du Vaccin (VVM) est une étiquette à point sensible au temps et à 
la température qui indique la chaleur cumulée à laquelle le flacon a été exposé. Il avertit 
l’utilisateur final lorsque l’exposition à la chaleur a probablement dégradé le vaccin au-delà 
d’un niveau acceptable.
L’interprétation de la VVM est simple. Concentrez-vous sur le carré intérieur. Sa couleur 
changera progressivement. Tant que la couleur de ce carré est plus claire que la couleur de du 
cercle extérieur, le vaccin peut être utilisé. Dès que la couleur du carré intérieur est identique 
à la couleur du cercle extérieur ou plus foncée que le cercle extérieur, le flacon doit être jeté. 
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Para uso exclusivo de un médico colegiado

Vacuna contra la Rabia BP
(Vacuna antirrábica de cultivo de células de embrión de pollo 

purificado) [PCECVPM]

VaxiRab N
1.	 NOMBRE GENÉRICO: Vacuna contra la rabia (para uso humano)

2.	 COMPOSICIÓN CUALITATIVA Y CUANTITATIVA
Cada vial liofilizado contiene:
Virus de la rabia inactivado (cepa Pitman Moore)
Potencia ≥ 2,5 UI
El virus se propaga en un cultivo de células de fibroblastos de embrión de pollo y
se inactiva con β-propiolactona
Diluyente: 1 mL Agua para Inyecciones esterilizada BP

Para el listado completo de excipientes, consulte la Sección 8.1.

3.	 FORMA DE DOSIFICACIÓN Y POTENCIA
Forma de dosificación: Vacuna liofilizada que debe reconstituirse con agua para inyecciones 
esterilizada BP para inyección intramuscular o intradérmica.
Potencia: Virus de la rabia inactivado (cepa Pitman Moore)-Potencia ≥ 2,5 UI

4.	 PARTICULARES CLÍNICOS

4.1 	 Indicación terapéutica:
Inmunización activa contra la rabia.
(a) Profilaxis preexposición (preventiva, antes de la exposición): inmunización antes de una 
posible infección con rabia, en particular para veterinarios, estudiantes de medicina veterinaria, 
cuidadores de animales, cazadores, trabajadores forestales, cuidadores de animales, carniceros, 
personal de laboratorios de investigación de la rabia, etc., o antes de visitas a áreas en las que la 
rabia es endémica (áreas infectadas con rabia).

(b) Profilaxis post exposición (después de la exposición): Tratamiento después del contacto con 
animales rabiosos o sospechosos de tener rabia, o después del contacto con un cadáver inoculado 
con rabia.

4.2 Posología y método de administración:
Añada el diluyente (1 mL de agua  para inyecciones esterilizada BP) a la vacuna liofilizada. 
Inspeccione visualmente la vacuna antes y después de la reconstitución para detectar cualquier 
partícula extraña o cambio en su apariencia. No utilice la vacuna si observa algún cambio en 
su apariencia. Tras la reconstitución del polvo liofilizado con el diluyente claro e incoloro, se 
obtiene una solución clara.

En adultos y niños ≥ 2 años, la vacuna debe administrarse en la zon   

(B) Medidas post exposición en personas con vacunación incompleta o no vacunadas:

VaxiRab N debe utilizarse siempre según las recomendaciones de la Organización Mundial de la 
Salud (OMS), dependiendo del tipo de contacto con un animal sospechoso de tener rabia, como 
se menciona en la siguiente tabla.

Categoría Tipo de contacto Tratamiento 
recomendado

I Tocar o alimentar a los animales, lamer la piel intacta. No se requiere 
tratamiento.

II Mordisqueo de piel descubierta, pequeños rasguños o 
abrasiones sin sangrado.

Vacunación inmediata.

III Mordeduras o arañazos transdérmicos simples o 
múltiples, contaminación de las mucosas con saliva 
por lamidas, lamidas sobre piel dañada, exposición a 
murciélagos.

Vacunación inmediata 
y administración de 
inmunoglobulina.

(1) Tratamiento de la herida: Como primeros auxilios, la herida debe limpiarse a fondo con 
agua y jabón o con detergente. En algunos casos, puede estar indicada una dosis de refuerzo de 
la vacuna antitetánica y un tratamiento antibiótico.

(2) Vacunación activa con VaxiRab N
Vía intramuscular:
Una serie de 5 inyecciones intramusculares de 1 mL los días 0, 3, 7, 14 y 28 en el deltoides o, 
en niños pequeños, en la cara anterolateral del muslo, pero nunca en la región glútea. (Serie de 
Reportes Técnicos de la OMS, 2007, No. 941)

El éxito de la vacunación (≥ 0,5 UI/mL) en personas inmunodeprimidas con alto riesgo debe 
comprobarse midiendo el título el día 14. A los pacientes con un título inferior a 0,5 UI/mL se 
les deben administrar otras dos dosis de vacuna simultáneamente y lo antes posible. Se deben 
realizar más controles del título de anticuerpos y administrar más dosis de vacuna según sea 
necesario.

Vía intradérmica:
Esta vacuna tiene la potencia suficiente para permitir su uso seguro en uno de los regímenes 
intradérmicos de post exposición recomendados por la OMS en países donde las autoridades 
nacionales pertinentes han aprobado la vía intradérmica para el tratamiento post exposición 
contra la rabia.

Una dosis intradérmica comprende 0,1 mL de vacuna reconstituida.

Para VaxiRab N, la pauta de administración recomendada, tanto en personas no inmunizadas 
como en personas completamente inmunizadas, es la pauta intradérmica de dos sitios, avalada 
por la OMS (conocida como pauta intradérmica actualizada de la Cruz Roja Tailandesa, “2-2-2-
0-2”), que prescribe una inyección de 0,1 mL en dos sitios los días 0, 3, 7 y 28. Se seleccionan 
dos sitios de drenaje linfático diferentes, generalmente el brazo izquierdo y el derecho. La pauta 
intradérmica actualizada de la Cruz Roja Tailandesa está avalada por la OMS.

Es esencial que la administración intradérmica de VaxiRab N sea realizada exclusivamente por 
personal médico capacitado en esta técnica para garantizar que la vacuna se administre por vía 
intradérmica y no subcutánea. Para la vía intradérmica, se prefiere una jeringa estéril con aguja 
fija (tipo insulina). Una inyección intradérmica correcta debe producir una pápula elevada con 
aspecto de “piel de naranja”.

Si la vacuna se inyecta demasiado profundamente en la piel y no se observa ninguna pápula, 
se debe retirar la aguja y reinsertarla cerca. En caso de que se administre accidentalmente una 
dosis de la vacuna por vía subcutánea o intramuscular, se debe administrar una nueva dosis por 
vía intradérmica.

El régimen de dosificación recomendado para administración intramuscular o intradérmica se 
resume en la siguiente tabla:

Vía Dosis Número de dosis Pauta
Intramuscular 1 mL 5 Día 0, 3, 7, 14 y 28
Intradérmica 0,1 mL + 0,1 mL 4 Día 0, 3, 7 y 28

La vía intradérmica no debe utilizarse en los siguientes casos:
• Personas que reciben corticosteroides a largo plazo u otra terapia inmunosupresora o 

cloroquina,
• Individuos inmunocomprometidos,
• Personas, especialmente niños, con heridas graves, especialmente en la cabeza y el cuello o 

que se presentan tarde a la consulta.

(3) Inmunización pasiva con inmunoglobulina antirrábica humana
Después de una posible contaminación con el virus de la rabia por mordeduras o arañazos 
únicos o múltiples, o como resultado del contacto de las mucosas con la saliva, se debe 
iniciar la profilaxis post exposición con una dosis de 20 UI/kg de inmunoglobulina antirrábica 
humana. Se recomienda que, siempre que sea posible, se infiltre la mayor cantidad posible de 
la dosis alrededor de la herida y el resto se inyecte por vía intramuscular (en la región glútea). 
Simultáneamente, se administra una primera dosis de la vacuna antirrábica VaxiRab N. Si no se 
dispone de inmunoglobulina humana, se debe administrar suero antirrábico de origen equino en 
una dosis de 40 UI/kg, infiltrándolo alrededor de la herida si es posible. Antes de administrar 
dicho suero heterólogo, se debe realizar una inyección intradérmica de prueba para comprobar 

la tolerabilidad.

Si la inmunoglobulina antirrábica no está disponible en el momento de la primera vacunación, 
debe administrarse a más tardar 7 días después de la primera vacunación, ya que una 
administración posterior podría resultar en una interferencia con la respuesta inmune de la 
vacuna.

La inmunoglobulina antirrábica no es necesaria si la piel permanece intacta, los arañazos o 
raspaduras son pequeños y no han extraído sangre.

Nota: Si los perros o gatos sospechosos de tener rabia permanecen sanos después de un período 
de observación de 10 días, o las pruebas de tejido muestran que el animal no tenía rabia, se puede 
suspender la inmunización activa.

(C) Inmunización post exposición en personas previamente vacunadas
Las personas que ya han recibido una serie completa de vacunaciones previas o posteriores a la 
exposición con VaxiRab N o en quienes se ha documentado previamente un título de anticuerpos 
de al menos 0,5 UI/mL, reciben solo dos dosis intramusculares de VaxiRab N, una el día 0 y la 
otra el día 3 y no requieren inmunoglobulina antirrábica.

Las heridas deben limpiarse a fondo con agua y jabón o detergente.

En algunos casos, se indica una dosis de refuerzo de la vacuna antitetánica y un tratamiento 
antibiótico.

Las personas previamente vacunadas con una vacuna de potencia desconocida y en las que 
no se pueda demostrar un título documentado de anticuerpos neutralizantes de al menos 0,5 
UI/mL, deben recibir un ciclo completo de vacunación posterior a la exposición, incluida la 
inmunoglobulina antirrábica.

4.3 	 Contraindicaciones:
(a) Profilaxis preexposición
En caso de fiebre o enfermedad aguda, se debe posponer la vacunación. En caso de reacción 
grave previa a alguno de los componentes de la vacuna, VaxiRab N está contraindicado.

(b) Profilaxis post exposición
Debido al riesgo mortal de la rabia, no existen contraindicaciones para la administración de 
profilaxis post exposición con VaxiRab N. La vía intradérmica no debe utilizarse en personas 
que reciben corticosteroides a largo plazo u otro tratamiento inmunosupresor, ni en personas 
inmunodeprimidas para el tratamiento o la profilaxis de la malaria. Estas personas pueden 
presentar una respuesta reducida a la vacunación antirrábica intradérmica y, en su lugar, deben 
recibir la vacuna por vía intramuscular.

La vacuna puede contener trazas de neomicina, anfotericina B y gentamicina. Los antecedentes 
de reacciones anafilácticas o anafilactoides a estos antibióticos constituyen una contraindicación 
absoluta.

4.4	 Advertencias especiales y precauciones para el uso:
Las inmunoglobulinas y la vacuna antirrábica no deben combinarse en la misma jeringa ni 
inyectarse en el mismo sitio. 

Se debe evaluar la posibilidad de reacciones alérgicas en personas sensibles a los componentes 
del producto. Al igual que con todas las vacunas, se debe disponer de tratamiento médico 
adecuado de inmediato en el raro caso de una reacción anafiláctica a la vacuna. Si se produce 
anafilaxia o reacciones alérgicas graves, se deben administrar los medicamentos adecuados (p. 
ej., adrenalina) y proporcionar la atención de apoyo necesaria.

Se recomienda el uso de vacunas antirrábicas de origen no aviar en personas con sensibilidad 
conocida a las proteínas aviares. Si no se dispone de estas vacunas, se deben tomar todas las 
medidas necesarias para tratar las complicaciones que puedan surgir en caso de una reacción 
anafiláctica.

Se debe tener especial cuidado para evitar que el producto se inyecte en un vaso sanguíneo. Si 
la vacuna se administra accidentalmente en un vaso sanguíneo, existe el riesgo de reacciones 
adversas graves, incluyendo el shock.

Se debe utilizar una aguja y una jeringa estériles separadas para cada paciente para evitar la 
transmisión de agentes infecciosos.

Al igual que con todas las preparaciones administradas por vía intramuscular, pueden encontrarse 
complicaciones hemorrágicas en pacientes con trastornos hemorrágicos.

4.5	 Interacciones:
VaxiRab N puede administrarse simultáneamente con otras vacunas (en particular, la toxoide 
tetánica). No es necesario observar intervalos entre las vacunas. Las diferentes vacunas 
inactivadas inyectables deben administrarse en puntos de inyección separados.

Es esencial controlar el título de anticuerpos cuando se realiza la vacunación durante el 
tratamiento con inmunosupresores y, de ser necesario, continuar la inmunización post exposición 
hasta la aparición de un título de anticuerpos antirrábicos protectores (≥ 0,5 UI/mL).

La administración de inmunoglobulina antirrábica puede ser necesaria para el manejo, pero 
puede atenuar los efectos de la vacuna antirrábica administrada concomitantemente. Por lo tanto, 
es importante que la inmunoglobulina antirrábica se administre una sola vez para tratar cada 
exposición de riesgo y respetando la dosis recomendada.

La ingestión concomitante de cloroquina para la profilaxis de la malaria puede reducir la 
formación de anticuerpos después de la administración intradérmica de la vacuna contra la rabia.

Por lo tanto, la vacunación preexposición con VaxiRab N debe administrarse por vía 
intramuscular en personas que utilizan cloroquina de forma concomitante.

4.6 	 Uso en poblaciones especiales (como mujeres embarazadas, mujeres lactantes, pacientes 
pediátricos, pacientes geriátricos, etc.):	
Categoría C de embarazo: No se dispone de estudios controlados en animales ni en mujeres 
embarazadas. En indicaciones potencialmente mortales, se puede administrar VaxiRab N, ya que 
los posibles beneficios superan los posibles riesgos.

Lactancia: La administración de VaxiRab N durante la lactancia materna no tiene efectos 
negativos en el niño.

Uso pediátrico: Los individuos pediátricos deben recibir la misma dosis que los adultos.

Uso geriátrico: Los individuos geriátricos deben recibir la misma dosis que los adultos.

4.7 	 Efectos en la capacidad para conducir y utilizar máquinas:
Se desconoce el efecto de VaxiRab N sobre la capacidad para conducir y utilizar máquinas.

4.8 	 Efectos no deseados:
Son posibles reacciones leves en el sitio de la inyección, como dolor, enrojecimiento, hinchazón 
o induración.

Ocasionalmente, pueden presentarse reacciones locales más marcadas, como fiebre, cefalea, 
mialgia, inflamación de ganglios linfáticos, fatiga, artritis y trastornos gastrointestinales. En 
raras ocasiones, pueden presentarse reacciones circulatorias, sudoración, escalofríos, parestesias 
y reacciones alérgicas.

A pesar del alto grado de pureza de la vacuna, existe un riesgo teórico de inducir reacciones 
anafilácticas en personas sensibilizadas a las proteínas aviares.

La vacuna contra la rabia puede causar eritema multiforme.

Se han reportado casos aislados de trastornos neurológicos inflamatorios y desmielinizantes, 
como parálisis ascendente progresiva (síndrome de Guillain-Barré) o neuritis óptica. Con base 
en los datos disponibles, no se puede descartar por completo que, en casos excepcionales, la 
inmunización pueda inducir un episodio agudo en pacientes con un trastorno autoinmune (como 
la esclerosis múltiple) o con predisposición genética. Sin embargo, no hay evidencia de un 
aumento en la frecuencia de trastornos autoinmunes después de la inmunización.

4.9 	 Sobredosis:
No hay experiencia disponible sobre las consecuencias de la sobredosis.

5. PROPIEDADES FARMACOLÓGICAS:

5.1 	 Mecanismo de acción:
El virus inactivado contenido en la vacuna VaxiRab N sufre fagocitosis por parte de los 
macrófagos y luego es transportado con ellos al tejido reticuloendotelial, donde estimula al 
sistema inmunológico para producir anticuerpos antirrábicos neutralizantes del virus.

5.2 	 Propiedades farmacodinámicas:
VaxiRab N se ha evaluado en un total de 5 estudios previos a la autorización (1 de Fase I, 2 de 
Fase II y 2 de Fase III). En los diversos estudios clínicos previos a la autorización de VaxiRab 
N, todos los sujetos evaluados para inmunogenicidad en diversos momentos posteriores a la 
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Антирабическая вакцина, Брит. Фарм.
(Очищенная антирабическая вакцина на основе клеток куриного 

эмбриона) [PCECVPM]
ВаксиРаб Н (VaxiRab N)

1.	 НЕПАТЕНТОВАННОЕ НАИМЕНОВАНИЕ: Антирабическая вакцина (для 
медицинского применения)

2.	 КАЧЕСТВЕННЫЙ И КОЛИЧЕСТВЕННЫЙ СОСТАВ
Каждый флакон с лиофилизатом содержит:
Инактивированный вирус бешенства (штамм Питмана Мура) 
Активность ≥ 2,5 МЕ
Вирус размножен в культуре клеток фибробластов куриного эмбриона и
инактивирован β-пропиолактоном
Разбавитель: 1 мл стерильной воды для инъекций, Брит. Фарм.
Полный перечень вспомогательных веществ см. в разделе 8.1.

3.	 ЛЕКАРСТВЕННАЯ ФОРМА И ДОЗИРОВКА
Лекарственная форма: Лиофилизированную вакцину следует развести прилагаемой 
стерильной водой для инъекций, Брит. Фарм., для последующего внутримышечного или 
внутрикожного введения.
Дозировка: инактивированный вирус бешенства (штамм Питмана Мура) – активность ≥ 
2,5 МЕ

4.	 КЛИНИЧЕСКИЕ ДАННЫЕ 
4.1 	 Показания к применению:

Активная иммунизация против бешенства.
(a) Доинфекционная профилактика (профилактическая, до воздействия): Иммунизация 
перед возможным заражением бешенством, в частности, ветеринаров, студентов-
ветеринаров, смотрителей за животными, охотников, рабочих лесных хозяйств, 
дрессировщиков животных, мясников, персонала исследовательских лабораторий, 
работающего с вирусом бешенства, или перед посещением районов, в которых бешенство 
является эндемическим заболеванием (районов, зараженных бешенством).
(b) Постинфекционная профилактика (после воздействия): Лечение после контакта с 
животными, больными бешенством или с подозрением на бешенство, или после контакта 
с тушей животного, зараженного вирусом бешенства.

4.2 	 Дозировка и способ применения:
Прибавляют разбавитель (1 мл стерилизованной воды для инъекций, Брит. Фарм.) к 
лиофилизированной вакцине. Вакцину следует визуально осмотреть как до, так и после 
разведения просмотреть на присутствие посторонних видимых частиц и/или изменение 
внешнего вида. Вакцина не должна использоваться в случае изменения её внешнего 
вида. После восстановления лиофилизированного порошка прозрачным и бесцветным 
разбавителем вакцина представляет собой прозрачный бесцветный раствор.
Взрослым и детям в возрасте ≥ 2 лет вакцину следует вводить в дельтовидную область 
плеча; детям в возрасте < 2 лет рекомендуется вводить вакцину в переднебоковую область 
бедра. Антирабическую вакцину не следует вводить в ягодичную область, поскольку 
индукция адекватного иммунного ответа может быть менее надежной.
(A) Доинфекционная вакцинация:
Доинфекционная вакцинация показана лицам, подвергающимся высокому риску 
заражения (сотрудникам лабораторий, ветеринарам, работникам скотобоен, сотрудникам 
полиции, работающим в эндемичных районах, торговцам животными, специалистам 
по уходу за животными, работникам карантинных станций, зоологам, а в эндемичных 
районах — егерям, охотникам, лесникам, работникам лесного хозяйства и т.  д.). 
Доинфекционная вакцинация также рекомендуется лицам (включая детей), которые в 
течение длительного времени (несколько месяцев) находятся в эндемичных районах и, 
таким образом, часто контактируют с потенциально бешеными животными (собаками, 
кошками, лисами, летучими мышами или другими видами животных, подверженными 
риску бешенства).
Внутримышечный путь введения:
Базовая доинфекционная иммунизация состоит из серии из трех внутримышечных 
инъекций полной дозы (1 мл) на 0, 7 и 28 (или 21) дни в дельтовидную мышцу или 
(маленьким детям) в переднелатеральную часть бедра, но никогда в ягодичную область.
Сероконверсию проверяют через 2–3 недели после последней дозы. Сероконверсию 
следует всегда проверять у лиц с подозреваемой иммуносупрессией (в результате 
лечения или болезни) и повышенным профессиональным риском воздействия. Титр 
нейтрализирующих антител следует проверять каждые 6 месяцев у лиц с повышенным 
профессиональным риском; у всех других лиц с постоянным риском титр следует 
определять каждый год. Если титр недостаточен (≤  0,5МЕ/мл), то применяют 
дополнительные бустерные дозы до достижения эффективности вакцинации.
(B) Постинфекционные меры для не полностью вакцинированных и 
невакцинированных лиц
ВаксиРаб Н (VaxiRab N) следует всегда использовать в соответствии с рекомендациями 
Всемирной организации здравоохранения (ВОЗ), в зависимости от типа контакта с 
животным, у которого подозревается заболевание бешенством, как указано в таблице 
ниже.z

Категория Тип контакта Рекомендованное 
лечение

I Касание или кормление животных, 
облизывание неповрежденной кожи.

Лечение не требуется.

II Прикусывание непокрытой кожи, мелкие 
царапины или ссадины без кровотечения.

Требуется немедленная 
вакцинация.

III Единичные или множественные 
трансдермальные укусы или царапины, 
заражение слизистых оболочек слюной при 
облизывании, облизывание поврежденной 
кожи, контакт с летучими мышами.

Требуется немедленная 
вакцинация и применение 
иммуноглобулина.

(1) Обработка раны: в качестве первой помощи рану следует тщательно очистить водой 
с мылом или моющим средством. В некоторых случаях может быть показана активная 
иммунизация против столбняка и антибиотикотерапия.
(2) Активная вакцинация ВаксиРаб Н (VaxiRab N)
Внутримышечный путь введения:
Серия из 5 внутримышечных инъекций дозы 1 мл на 0, 3, 7, 14 и 28 день в дельтовидную 
мышцу или (маленьким детям) в переднелатеральную часть бедра, но никогда в ягодичную 
область. (Технический отчет ВОЗ серии 941, 2007 г.).
Эффективность вакцинации (≥ 0,5 МЕ/мл) у лиц с ослабленным иммунитетом и 
повышенным риском следует проверять путем измерения титра на 14 день. Пациентам 
с титром ниже 0,5 МЕ/мл следует одновременно и как можно скорее ввести еще две 
дозы вакцины. Затем следует проводить дополнительные проверки титра антител, и при 
необходимости вводить дополнительные дозы вакцины.
Внутрикожный путь введения:
Данная вакцина обладает достаточной активностью, обеспечивающей ее безопасное 
применение в одной из рекомендуемых ВОЗ постинфекционных внутрикожных схемах в 
странах, где соответствующие государственные органы разрешили внутрикожный способ 
постинфекционного лечения бешенства.
Одна внутрикожная доза содержит 0,1 мл восстановленной вакцины.
График введения ВаксиРаб Н (VaxiRab N), рекомендуемый как неиммунизированным, так 
и полностью иммунизированным лицам, представляет собой двухместную внутрикожную 
одобренную ВОЗ схему (известную как «обновленная внутрикожная схема таиландского 
Красного Креста», «схема 2-2-2-0-2»), которая предписывает 1 инъекцию 0,1 мл в 2 местах 
на 0, 3, 7 и 28 день. Выбирают два разных места лимфодренажа — обычно левые и правые 
плечи. Обновленная внутрикожная схема таиландского Красного Креста одобрена ВОЗ.
Крайне важно, чтобы внутрикожное введение вакцины ВаксиРаб Н (VaxiRab N) выполнял 
только медицинский персонал, обученный данной технике внутрикожного введения, 
с целью исключения возможного попадания вакцины под кожу. Для внутрикожного 
введения рекомендуется использовать стерильный шприц с фиксированной иглой 
(инсулиновый). Правильная внутрикожная инъекция должна привести к появлению 
похожей на апельсиновую корку приподнятой папулы.

Если вакцина вводится слишком глубоко в кожу, а папула не видна, то следует извлечь 
иглу и повторно ввести рядом. Если непреднамеренно ввести дозу вакцины подкожно или 
внутримышечно, то следует ввести новую дозу внутрикожно.
Рекомендуемая схема дозирования для внутримышечного или внутрикожного введения 
представлена в таблице ниже:

Путь введения Доза Количество доз Схема применения

Внутримышечно 1 мл 5 Дни 0, 3, 7, 14 и 28

Внутрикожно 0,1 мл + 0,1 мл 4 Дни 0, 3, 7 и 28

Внутрикожный способ не следует использовать в следующих случаях:
• Для лиц, получающих долгосрочную кортикостероидную или другую 

иммуносупрессивную терапию или хлорохин;
• 	 Для лиц с ослабленным иммунитетом;
• 	 Для лиц, особенно детей, с тяжелыми ранами, особенно головы и шеи, или поздно 

пришедшим на консультацию.

(3) Пассивная иммунизация антирабическим иммуноглобулином человека
После возможного заражения вирусом бешенства через один или несколько укусов 
или царапин или в результате контакта слизистых оболочек со слюной следует начать 
постинфекционную профилактику дозой 20  МЕ/кг антирабического иммуноглобулина 
человека. Рекомендуется, по возможности, обеспечить инфильтрацию как можно большей 
части дозы вокруг раны, а остальную часть ввести внутримышечно (в ягодичную область). 
Первую дозу антирабической вакцины ВаксиРаб Н (VaxiRab N) вводят внутримышечно 
одновременно. Если иммуноглобулина человека недоступен, следует ввести лошадиную 
антирабическую сыворотку в дозе 40 МЕ/кг с инфильтрацией, по возможности, вокруг 
раны. Прежде чем вводить такую гетерогенную сыворотку, следует сделать пробную 
внутрикожную инъекцию, чтобы проверить переносимость.

Если антирабический иммуноглобулин отсутствует, его следует ввести не позднее, чем 
через 7 дней после первой вакцинации, поскольку более поздние сроки введения могут 
привести к снижению иммунного ответа на вакцину.

Антирабический иммуноглобулин человека не нужен, если кожа остается интактной, 
ссадины или царапины малы и не из них не выделяется кровь.
Примечание: если собаки или кошки, подозреваемые в наличии бешенства, остаются 
здоровыми после наблюдения в течение 10 дней или анализы тканей показывают, что 
животное не было бешеным, то активную иммунизацию можно остановить.

(C) Постинфекционная иммунизация ранее вакцинированных лиц
Лицам, уже получившим полную серию прединфекционной или постинфекционной 
вакцинации ВаксиРаб Н (VaxiRab N), и лицам с ранее зарегистрированным титром 
антител не менее 0,5 МЕ/мл вводят только две внутримышечные дозы ВаксиРаб Н 
(VaxiRab N) один раз на 0 день и второй — на 3 день, а антирабический иммуноглобулин 
человека не нужен.

Раны следует тщательно промыть водой с мылом или моющим средством.

В некоторых случаях показана активная иммунизация против столбняка и 
антибиотикотерапия.

Лица, ранее вакцинированные вакциной неизвестной активности и у которых нельзя 
продемонстрировать титр нейтрализирующих антител не менее 0,5  МЕ/мл, должны 
получить полный курс постинфекционной вакцинации, включая антирабический 
иммуноглобулин.

4.3 	 Противопоказания:
(a) Доинфекционная профилактика
В случае лихорадки или острого заболевания вакцинацию следует отложить. Применение 
вакцины ВаксиРаб Н (VaxiRab N) противопоказано в случае наличия в анамнезе серьезной 
реакции на любой компонент вакцины.

(b) Постинфекционная профилактика
Учитывая риск летального исхода при заболевании бешенством, противопоказания 
к постинфекционной профилактике вакциной ВаксиРаб Н (VaxiRab N) отсутствуют. 
Запрещается вводить вакцину внутрикожно лицам, проходящим длительную терапию 
кортикостероидами или другую иммуносупрессивную терапию, или получающим 
хлорохин для лечения или профилактики малярии, а также лицам с ослабленным 
иммунитетом. Указанным лицам следует вводить вакцину внутримышечно из-за 
возможного сниженного ответа на внутрикожное введение антирабической вакцины.

Вакцина может содержать следы неомицина, амфотерицина В и гентамицина. Наличие 
анафилактических или анафилактоидных реакций в анамнезе на эти антибиотики 
являются абсолютным противопоказанием.

4.4 	 Особые предупреждения и меры предосторожности при применении:
Запрещается смешивать иммуноглобулины и антирабическую вакцину в одном шприце 
или вводить в одно и то же место. 

Следует оценивать вероятность аллергических реакций у людей, чувствительных к 
компонентам препарата. Как и в случае со всеми вакцинами, необходимо немедленно 
обеспечить надлежащее медицинское лечение на случай редкого случая анафилактической 
реакции на вакцину. В случае возникновения анафилаксии или тяжелых аллергических 
реакций необходимо назначить соответствующее лечение (например, адреналин) и 
обеспечить поддерживающую терапию.

Людям с известной чувствительностью к птичьим белкам рекомендуется использовать 
антирабические вакцины, полученные не из птиц. Если таких вакцин нет, следует 
произвести все необходимые приготовления к лечению осложнений, которые могут 
возникнуть в случае анафилактической реакции.

Следует соблюдать особую осторожность, не допуская введения вакцины в кровеносный 
сосуд. Если непреднамеренно ввести вакцину в кровеносный сосуд, то существует риск 
тяжелых, нежелательных явлений, включая шок.

С целью предотвращения передачи возбудителей инфекции следует использовать 
отдельную стерильную иглу и шприц для каждого пациента.

Подобно другим лекарственным средствам, вводимым внутримышечно, при введении 
вакцины у пациентов с нарушениями свертываемости крови могут возникнуть 
осложнения в виде кровотечений.

4.5 	 Взаимодействия:
ВаксиРаб Н (VaxiRab N) можно вводить одновременно с другими вакцинами (в частности, 
столбнячным анатоксином). Между другими вакцинациями не требуется соблюдать 
никаких интервалов. Различные инъекционные инактивированные вакцины следует 
вводить в отдельные места.

Если вакцинация выполняется во время лечения иммунодепрессантами, важно проверить 
титр антител, и при необходимости продолжить постинфекционную иммунизацию до 
появления титра защитных антирабических антител (≥ 0,5 МЕ/мл).

Введение антирабического иммуноглобулина может понадобиться для лечения, но он 
может ослабить действие одновременно применяемой антирабической вакцины. Поэтому 
важно вводить антирабический иммуноглобулин только один раз для лечения каждого 
воздействия с повышенным риском и с соблюдением рекомендуемой дозы.

Параллельный прием хлорохина для профилактики малярии может уменьшить 
образование антител после внутрикожного введения антирабической вакцины.

Поэтому прединфекционную вакцинацию при помощи ВаксиРаб Н (VaxiRab N) лиц, 
параллельно принимающих хлорохин, следует осуществлять внутримышечно.

4.6 	 Особые группы пациентов (применение у беременных, женщин в период грудного 
вскармливания, у детей и пожилых пациентов и т. п.):
Категория применения при беременности С: контролируемые исследования на животных 
и беременных женщинах отсутствуют. При опасных для жизни показаниях ВаксиРаб Н 
(VaxiRab N) можно применять, если потенциальная польза превышает возможные риски.

Применение в период кормления грудью: Введение ВаксиРаб Н (VaxiRab N) в период 
грудного вскармливания не оказывает отрицательного действия на ребенка.
Применение у детей: детям следует вводить ту же дозу, что и взрослым.
Применение у лиц пожилого возраста: Лицам пожилого возраста следует вводить ту же 
дозу, что и взрослым.

4.7 Влияние на способность управлять транспортными средствами и работать с 
механизмами:

Влияние вакцины ВаксиРаб Н (VaxiRab N) на способность управлять транспортными 
средствами и работать с механизмами не изучено.

4.8 	 Нежелательные эффекты:
Возможны легкие реакции в месте введения, такие как боль, краснота, отек и индурация.
Иногда могут возникать более выраженные местные реакции: лихорадка, головная 
боль, миалгия, набухание лимфатических узлов, усталость, артрит и нарушения со 
стороны ЖКТ. Редко встречаются такие реакции, как реакции системы кровообращения, 
потоотделение, озноб, парестезия и аллергические реакции.
Несмотря на высокую степень чистоты вакцины, существует теоретический риск, что 
она вызовет анафилактическую реакцию у лиц, сенсибилизированных к птичьим белкам.

Антирабическая вакцина может вызвать мультиформную эритему.

Зарегистрированы отдельные сообщения о воспалительных и демиелинизирующих 
неврологических расстройствах, таких как прогрессирующий восходящий паралич 
(синдром Гийена — Барре) или неврит зрительного нерва в отдельных случаях. 
На основе имеющихся в настоящее время данных, нельзя полностью исключить 
возможность того, что в редких случаях иммунизация может вызвать острый приступ 
у пациентов с аутоиммунным нарушением (таким как рассеянный склероз) или 
генетическая предрасположенность. Однако нет никаких признаков повышенной частоты 
аутоиммунных расстройств после иммунизации.

4.9 	 Передозировка:
Информация о последствиях передозировки отсутствует.

5.	 ФАРМАКОЛОГИЧЕСКИЕ СВОЙСТВА:

5.1 	 Механизм действия:
Содержащийся в вакцине ВаксиРаб Н (VaxiRab N) инактивированный вирус подвергается 
фагоцитозу макрофагами, а затем транспортируется с ними в ретикулоэндотелиальную 
ткань, где они стимулируют иммунную систему производить нейтрализующие вирус 
антирабические антитела.

5.2 	 Фармакодинамические свойства:
Оценка вакцины ВаксиРаб Н (VaxiRab N) была проведена в общей сложности в 5 
предлицензионных исследованиях (1 исследование фазы I, 2 исследования фазы II и 2 
исследования фазы III). В различных предлицензионных клинических исследованиях 
вакцины ВаксиРаб Н (VaxiRab N) у всех участников, у которых оценивали иммуногенность 
в различные моменты времени после вакцинации (день 14, день 28, день 90 или день 
180), титр антител превышал серопротективный пороговый титр, рекомендованный ВОЗ 
(0,5 МЕ/мл), позволяя предположить, что вакцина вызывает достаточный иммунный 
ответ для защиты от заболевания. Средние геометрические титры (СГТ) антител в 
различные моменты времени были в 6,4–26,4 раза выше рекомендуемого ВОЗ порогового 
серопротективного титра. Кроме того, титры антител также поддерживались выше 
рекомендуемого ВОЗ порогового серопротективного титра на протяжении до 6 месяцев 
(180 дней), как было оценено в одном клиническом исследовании фазы III.

Что касается безопасности, все нежелательные явления, зарегистрированные в этих 
исследованиях, были легкой или средней степени тяжести и полностью разрешились в 
ходе исследования. Ни в одном из исследований не было зарегистрировано ни одного 
серьезного нежелательного явления.

5.3 	 Фармакокинетические свойства:
Неприменимо.

6.	 ДАННЫЕ ДОКЛИНИЧЕСКИХ ИССЛЕДОВАНИЙ

6.1 	 Токсикологические исследования на животных
Состав антирабической вакцины (очищенная антирабическая вакцина на основе клеток 
куриного эмбриона), разработанный компанией «Зидус Лайфсайенсиз Лимитед» (Zydus 
Lifesciences Limited), был надлежащим образом протестирован в токсикологических 
исследованиях, включающих два исследования острой токсичности на мышах и крысах 
при внутримышечном и внутрикожном введении, а также два исследования при повторном 
введении на крысах и кроликах при внутримышечном и внутрикожном введении. В ходе 
этих доклинических исследований не было выявлено никаких неожиданных проявлений 
токсичности и проблем по безопасности во время прижизненной и терминальной фазы, 
включая гистопатологическую оценку.

7.	 ОПИСАНИЕ:
Вакцина ВаксиРаб Н (VaxiRab N) содержит высококонцентрированный инактивированный 
вирус бешенства, который был выращен в первичных культурах клеток фибробластов 
куриных эмбрионов (PCEC). Вакцина ВаксиРаб Н (VaxiRab N) обеспечивает высокий 
титр нейтрализующих антител против вируса бешенства независимо от того, была ли она 
введена до или после заражения.

Антигенную активность ВаксиРаб Н (VaxiRab N) определяют после инактивации вируса 
β-пропиолактоном с использованием теста защитной реакции на мышах Национального 
института здоровья (NIH), рекомендованного Всемирной организацией здравоохранения 
(Технический отчет ВОЗ серии 941, 2007 г.).

8.	 ФАРМАЦЕВТИЧЕСКИЕ СВОЙСТВА

8.1 	 Перечень вспомогательных веществ:
Вспомогательные вещества: Желатин, человеческий альбумин, сахароза.

8.2 	 Несовместимости:
Данный лекарственный препарат нельзя смешивать с другими лекарственными 
средствами.

8.3 	 Срок годности:
Срок годности вакцины указан на этикетке и картонной упаковке лекарственного 
препарата. 

8.4 	 Информация об упаковке:
Форма выпуска ВаксиРаб Н (VaxiRab N):
•	 Флакон по 1 мл с разбавителем (1 мл)
•	 Флакон по 1 мл#
•	 Флакон по 50 × 1 мл#
#Разбавитель (1 мл) выпускается отдельно

8.5 	 Условия хранения:
ХРАНИТЬ ПРИ ТЕМПЕРАТУРЕ 2–8 °C (36–46 °F)

НЕ ЗАМОРАЖИВАТЬ ПОСЛЕ ВОССТАНОВЛЕНИЯ.

ХРАНИТЬ В ЗАЩИЩЕННОМ ОТ СВЕТА МЕСТЕ.

ХРАНИТЬ В НЕДОСТУПНОМ ДЛЯ ДЕТЕЙ МЕСТЕ.

На каждой упаковке указана дата истечения срока годности вакцины ВаксиРаб Н (VaxiRab 
N) и разбавителя; лекарственный препарат не следует использовать после истечения срока 
годности. Для внутримышечной инъекции использовать сразу после восстановления, для 
внутрикожной инъекции — хранить при температуре 2–8 °C после восстановления.

Восстановленную вакцину можно использовать в течение 6 ч, при условии ее хранения 
при температуре 2–8 °С.

8.6 	 Особые предосторожности при хранении:
Вакцина ВаксиРаб Н (VaxiRab N) не содержит консервантов, поэтому следует соблюдать 
особую осторожность, не допуская контаминации приготовленной вакцины. Вакцину 
можно использовать в течение 6 ч после разведения, при условии ее хранения при 
температуре 2–8 °С.

Неиспользованную вакцину следует уничтожить через 6 ч. Используя асептическую 
технику, дозу вакцины можно извлечь из флакона, а остаток использовать для другого 
пациента, при условии хранения флакона в холодильнике при температуре 2–8  °С. С 
целью предотвращения перекрестного инфицирования для извлечения и введения каждой 
дозы вакцины каждому пациенту необходимо использовать новую стерильную иглу и 
шприц.

8.7 	 Материал и содержание упаковки:
Вакцина расфасована в трубчатый флакон из стекла класса I Фарм. США, закрыта пробкой 
из бромбутилового каучука и запечатана колпачком алюминиевым комбинированным.

8.8 	 Особые указания по утилизации и иным видам обращения
Использованные контейнеры следует утилизировать либо в соответствии с инструкциями 
по утилизации биомедицинских отходов соответствующей страны, либо путем 
автоклавирования/сжигания.

9.	 ИНДИКАТОР КОНТРОЛЯ ВАКЦИНЫ (ИКВ): необязательный

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Индикатор Контроля Вакцины (ИКВ) 

    НЕ ИСПОЛЬЗОВАТЬ 

Сообщите вашему руководителю 
 

Квадрат  светлее,,    
чем  наружный  
круг  
 

Цвет  квадрата  
совпадает  с  
цветом  
наружный  круг 

Квадрат  
темнее,, чем  
наружный  
круг  

 
Цвет внутреннего квадрата ИКВ 
изначально имеет более светлый оттенок, 
чем наружный круг.  
Однако со временем и/или при воздействии 
тепла его цвет будет темнеть. 

Как только вакцина достигла или 
превысила точку отмены, 
цвет внутреннего квадрата будет таким же  
как или темнее,  
чем цвет наружного круга 
 

Накопленное со временем тепловое воздействие  
 

  ИСПОЛЬЗОВАТЬ 

МОМЕНТ НЕГОДНОСТИ 

 

Индикатор контроля вакцины (ИКВ) представляет собой чувствительную точечную 
этикетку с зависимостью температуры от времени, которая является индикатором 
совокупного теплового воздействия на флакон. Индикатор контроля вакцины 
предупреждает конечного потребителя, когда тепловое воздействие может привести к 
ухудшению качества вакцины сверх допустимого уровня.
Интерпретация показаний ИКВ простая. Смотрите на центральный квадрат. Его цвет 
изменяется с течением времени. Пока цвет этого квадрата светлее цвета круга, вакцину 
допускается использовать. Если цвет центрального квадрата и круга одинаковый или 
цвет квадрата стал темнее цвета круга, вакцину использовать нельзя и ее необходимо 
утилизировать.

10.	 ПРОИЗВОДИТЕЛЬ:
«Зидус Лайфсайенсиз Лимитед» (Zydus Lifesciences Limited)
Survey No. 417, 419 and 420,
Sarkhej Bavla N.H. No. 8 A, Village: Moraiya,
Tal.: Sanand, Dist.: Ahmedabad-382 210, India.

11.	 ДАТА РЕДАКТИРОВАНИЯ: Сентябрь 2024 г.

vacunación (día 14, día 28, día 90 o día 180) presentaron un título de anticuerpos superior al 
valor de corte seroprotector recomendado por la OMS (0,5 UI/mL), lo que sugiere que la vacuna 
genera una respuesta inmunitaria suficiente para la protección contra la enfermedad. Los GMT 
de anticuerpos en diversos momentos fueron de 6,4 a 26,4 veces superiores al valor de corte 
seroprotector recomendado por la OMS. Además, los títulos de anticuerpos se mantuvieron por 
encima del valor de corte seroprotector recomendado por la OMS hasta los 6 meses (180 días), 
según se evaluó en un estudio clínico de fase III.

Respecto a la seguridad, todos los eventos adversos reportados en estos estudios fueron leves o 
moderados en intensidad y se resolvieron completamente durante el curso del estudio. Tampoco 
se reportó ningún evento adverso grave en ninguno de los estudios.

5.3 	 Propiedades farmacocinéticas:
No aplica.	

6.	 PROPIEDADES NO CLÍNICAS

6.1 	 Toxicología animal
La formulación de la vacuna antirrábica (vacuna antirrábica purificada de cultivo celular de 
embrión de pollo), desarrollada por Zydus Lifesciences Ltd., se ha probado satisfactoriamente 
en estudios toxicológicos, con dos estudios de toxicidad de dosis aguda en ratones y ratas 
por vía intramuscular e intradérmica, y dos estudios de dosis repetidas en ratas y conejos por 
vía intramuscular e intradérmica. No se identificaron problemas inesperados de toxicidad ni 
seguridad en estos estudios preclínicos durante la fase de vida y la fase terminal, incluyendo la 
evaluación histopatológica.

7.	 DESCRIPCIÓN:
VaxiRab N contiene virus de la rabia inactivado y altamente concentrado, cultivado en cultivos 
primarios de fibroblastos de embrión de pollo (PCEC). VaxiRab N produce altos títulos de 
anticuerpos neutralizantes contra el virus de la rabia, ya sea administrado antes o después de 
la exposición.

La potencia antigénica de VaxiRab N se determina después de la inactivación del virus con 
β-propiolactona, utilizando la prueba de protección en ratones del NIH recomendada por la 
Organización Mundial de la Salud (Serie de Reportes Técnicos de la OMS No. 941, 2007).

8.	 PARTICULARES FARMACÉUTICOS
8.1 	 Lista de excipientes:

Excipientes: Gelatina, Albumina humana, Sacarosa.

8.2 	 Incompatibilidades:
Este producto no debe mezclarse con otros medicamentos.

8.3 	 Vida útil:
La fecha de caducidad de la vacuna está indicada en la etiqueta y el cartón del producto. 

8.4 	 Información de empaque:
VaxiRab N se suministra como:
•	 1 mL. vial más diluyente (1 mL)
•	 1 mL. vial#
•	 50 x 1 mL. vial#
# Diluyente (1 mL) proporcionado por separado

8.5 	 Almacenamiento:
Almacenar a 2°C - 8°C (36°F - 46°F)

NO CONGELAR DESPUÉS DE LA RECONSTITUCIÓN.

PROTEGER DE LA LUZ.

MANTENER FUERA DEL ALCANCE DE LOS NIÑOS.

Cada empaque de VaxiRab N y el diluyente muestra la fecha de caducidad; el producto no 
debe utilizarse después de dicha fecha. Para inyección intramuscular, utilizar inmediatamente 
después de su reconstitución, y para inyección intradérmica, almacenar a 2-8°C después de su 
reconstitución.

La vacuna reconstituida se puede utilizar hasta después de 6 horas, siempre que se conserve 
a 2-8°C.

8.6 	 Precauciones especiales de almacenamiento:
VaxiRab N no contiene conservantes; por lo tanto, se debe tener mucho cuidado para evitar la 
contaminación de la vacuna reconstituida. La vacuna puede utilizarse hasta 6 horas después de 
su reconstitución, siempre que se mantenga a una temperatura de 2 - 8°C.

La vacuna no utilizada debe desecharse después de 6 horas. Utilizando una técnica aséptica, 
se puede extraer una dosis de vacuna de un vial y usar el resto para otro paciente, siempre que 
el vial se conserve en el refrigerador a entre 2 - 8°C. Se debe utilizar una aguja y una jeringa 
estériles nuevas para extraer y administrar cada dosis de vacuna a cada paciente a fin de evitar 
la infección cruzada.

8.7 	 Naturaleza y contenido del envase:
La vacuna se envasa en un vial tubular de vidrio USP-I provisto de un tapón de goma de 
bromobutilo y sellado con un sello de aluminio de tipo flip-off.

8.8 	 Precauciones especiales para la eliminación y otras manipulaciones
Los contenedores usados ​​deben eliminarse según las instrucciones de eliminación de desechos 
biomédicos del país respectivo o mediante autoclave/incineración.

9.	 MONITOR DE VIAL DE VACUNA (MVV): Opcional

MMoonniittoorr  ddee  VViiaall  ddee  VVaaccuunnaa  ((MMVVVV))  

Informe a su supervisor 

    NO USAR 

Una vez que la vacuna ha alcanzado o 
excedido el punto de descarte, el tono del 
cuadrado interior será del mismo color o 
más obscuro que el círculo exterior. 
 

El cuadrado 
es del mismo 
color que el 
círculo 
exterior 
 

El cuadrado 
es más claro 
que el círculo 
exterior 
 

El color  del cuadrado interior del MVV 
empieza con un tono más claro que el círculo 
exterior y continua oscureciendo con el paso 
del tiempo y/o la exposición al calor. 
 

El cuadrado 
es más 
obscuro que 
el círculo 
exterior 
 

Exposición acumulada al calor con el tiempo 
 

    USAR 

PUNTO DE DESCARTE 

 

El Monitor de Vial de Vacunas (MVV) consiste en etiquetas puntuales sensibles al tiempo y 
a la temperatura que indican el calor acumulado al que ha estado expuesto el vial. Advierte al 
usuario final cuando es probable que la exposición al calor haya degradado la vacuna por encima 
de un nivel aceptable.

La interpretación del MVV es sencilla. Concéntrese en el cuadrado central. Su color cambiará 
progresivamente. Si el color de este cuadrado es más claro que el del anillo, se puede usar la 
vacuna. Si el color del cuadrado central es igual o más oscuro que el del anillo, se debe descartar 
el vial.
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5.2 	 Propriedades Farmacodinâmicas:
VaxiRab N foi avaliado em um total de 5 estudos de pré-licenciamento (1 estudo de Fase I, 2 
estudos de Fase II e 2 estudos de Fase III). Nos vários estudos clínicos de pré-licenciamento 
de VaxiRab N, todos os indivíduos que foram considerados para imunogenicidade em vários 
momentos após a vacinação (dia 14, dia 28, dia 90 ou dia 180) apresentaram um título de 
anticorpos acima do título de corte soroprotetor recomendado pela OMS (0,5 UI/ml), o que 
sugere que a vacina gera uma resposta imune suficiente para proteção contra a doença. Os 
GMTs de anticorpos em vários momentos foram de 6,4 a 26,4 vezes superiores que o título de 
corte soroprotetor recomendado pela OMS. Além disso, os títulos de anticorpos também foram 
mantidos acima do título de corte soroprotetor recomendado pela OMS por até 6 meses (180 
dias), conforme avaliado em um estudo clínico de fase III.
Em relação à segurança, todos os eventos adversos relatados nesses estudos foram de intensidade 
leve ou moderada e foram resolvidos completamente durante o curso do estudo. Também não 
houve nenhum evento adverso grave relatado em nenhum dos estudos.

5.2 	 Propriedades farmacocinéticas:
	 Não aplicável.
6.	 INFORMAÇÕES NÃO-CLÍNICAS
6.1  Toxicologia animal

A formulação da Vacina da Raiva (Vacina da Raiva Purificada Produzida em Células de Embrião 
de Galinha) desenvolvida pela Zydus Lifesciences Ltd. foi adequadamente testada em estudos 
de toxicologia, com dois estudos de toxicidade de dose aguda em camundongos e ratos por 
via intramuscular e por via intradérmica e dois estudos de dose repetida em ratos e coelhos 
por via intramuscular e por via intradérmica. Não foram identificadas toxicidade inesperada ou 
preocupações de segurança nestes estudos não clínicos durante a fase de vida e a fase terminal, 
incluindo avaliação histopatológica.

7.	 DESCRIÇÃO:
VaxiRab N contém vírus da raiva altamente concentrado e inativado que foi cultivado em 
culturas primárias de células de fibroblastos de embriões de galinha (PCEC). VaxiRab N produz 
altos títulos de anticorpos neutralizantes contra o vírus da raiva, seja administrado antes ou 
depois da exposição.
A potência antigênica de VaxiRab N é determinada após a inativação do vírus com 
β-propiolactona, usando o teste proteção do NIH em camundongos, conforme recomendado pela 
Organização Mundial da Saúde (WHO Technical Report Series No. 941, 2007).

8.	 INFORMAÇÕES FARMACÊUTICAS
8.1 	 Lista de excipientes:

Excipientes: Gelatina, Albumina Humana, Sacarose.
8.2 	 Incompatibilidades:

Este medicamento não deve ser misturado com outros medicamentos.
8.3 	 Prazo de Validade:

O prazo de validade da vacina está indicado no rótulo e na embalagem do produto. 
8.4	 Informações sobre a Embalagem:

VaxiRab N é fornecido como:
•	 Frasco para injetáveis de 1 ml mais diluente (1 ml)
•	 frasco para injetáveis# de 1 ml
•	 50 x frasco para injetáveis# de 1 ml
#Diluente (1 ml) fornecido separadamente

8.5 	 Armazenamento:
ARMAZENAR DE 2°C A 8°C (36°F A 46°F)
NÃO CONGELAR APÓS A RECONSTITUIÇÃO.
PROTEGER DA LUZ.
MANTER FORA DO ALCANCE DAS CRIANÇAS.
Cada embalagem mostra a data de validade de VaxiRab N e do diluente; o produto não deve ser 
usado após a data de validade. Para injeção IM, usar imediatamente após a reconstituição e para 
injeção ID, conservar de 2-8°C após a reconstituição.
A vacina reconstituída pode ser usada por até 6 horas, desde que armazenada entre 2-8°C.

8.6 	 Precauções Especiais de Armazenamento:
VaxiRab N não contém conservantes; portanto, deve se ter muito cuidado para evitar a 
contaminação da vacina reconstituída. A vacina pode ser usada até 6 horas após a reconstituição, 
desde que seja mantida entre 2-8° C.
A vacina não utilizada deve ser descartada após 6 horas. Usando técnica asséptica, uma dose 
da vacina pode ser retirada de um frasco para injetáveis e o restante usado para outro paciente, 
desde que o frasco seja armazenado em refrigerador entre 2-8° C. Uma nova agulha e seringa 
estéreis devem ser usadas para retirar e administrar cada dose da vacina em cada paciente para 
evitar a infecção cruzada.

8.7 	 Natureza e Conteúdo do Recipiente:
A vacina é envasada em frasco tubular de vidro USP-I de sílex, equipado com rolha de borracha 
de bromobutila e selado com lacre de alumínio.

8.8 	 Precauções especiais para descarte e outro manuseio
Os recipientes usados devem ser descartados de acordo com as instruções de descarte de resíduos 
biomédicos do respectivo país ou por meio de autoclave/incineração.

9.	 MONITOR DE FRASCO DE VACINA (MFV): Opcional

Monitor de Frasco de Vacina (MFV) 

    NÃO UTILIZE 

Informe o seu supervisor 

O quadrado é 
mais claro que o 
círculo exterior 
 

A cor do 
quadrado é 
igual à cor 
do círculo 
exterior 
 

A cor do quadrado interior do MFV começa 
com um tom mais claro que o círculo exterior 
e continua a escurecer com o tempo e/ou 
com a exposição ao calor. 
 

O quadrado é 
mais escuro 
que o círculo 
exterior 

i l  

Uma vez que a vacina atinja ou exceda o ponto 
de eliminação, a cor do quadrado interior será 
da mesma cor ou mais escura que o círculo 
exterior. 
 

Exposição cumulative ao calor ao longo do tempo 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

 

  

     

 

 

PONTO DE DESCARTE 

  UTILIZE 

O Monitor de Frasco de Vacina (MFV)  um ponto sensível à temperatura e ao tempo que fornece 
uma indicação do calor cumulativo ao qual o frasco foi exposto. Avisa o usuário final quando a 
exposição ao calor pode ter degradado a vacina além de um nível do  aceitável.
A interpretação do MFV é simples. Concentre-se no quadrado central. Sua cor mudará 
progressivamente. Desde que a cor deste quadrado seja mais clara que a cor do anel, a vacina 
pode ser usada. Assim que a cor do quadrado central for da mesma cor do anel ou de uma cor 
mais escura que o anel, o frasco deve ser descartado.
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Para uso somente por Profissional Médico Registado

Vacina da Raiva BP
(Vacina da Raica Purificada Produzida em Células de Embrião de 

Galinha) [PCECVPM]
VaxiRab N

1.	 NOME GENÉRICO 
Vacina da Raiva (Para Uso em Seres Humanos)

2.	 COMPOSIÇÃO QUALITATIVA E QUANTITATIVA
Cada frasco liofilizado contém:
Vírus da raiva inativado (cepa Pitman Moore)
Potência ≥ 2,5 UI
O vírus é propagado em cultura de células de fibroblastos de embriões de galinha e
Inativado por β-propiolactona
Diluição: 1 ml de Água Esterilizada para Injeção BP
Para a lista completa de excipientes, vide a seção 8.1.

3.	 FORMA FARMACÊUTICA E POSOLOGIA
Forma farmacêutica:  Vacina liofilizada a ser reconstituída com água esterilizada para injeção BP 
para a administração intramuscular ou intradérmica.
Potência: Vírus da raiva inativado (cepa Pitman Moore) - Potência ≥ 2,5 UI

4.	 INFORMAÇÕES CLÍNICAS
4.1 	 Indicações terapêuticas:

Imunização ativa contra a raiva.
(a) Profilaxia pré-exposição (preventiva, antes da exposição): Imunização antes de possível 
infecção por raiva, especialmente para veterinários, estudantes de medicina veterinária, 
cuidadores de animais, caçadores, trabalhadores florestais, tratadores de animais, açougueiros, 
pessoal em laboratórios de pesquisa sobre raiva etc., ou antes de visitas a áreas nas quais a raiva 
é endêmica (áreas infectadas por raiva).
(b) Profilaxia pós-exposição (após a exposição): Tratamento após contato com animais com 
raiva ou suspeitos de ter raiva, ou após contato com carcaça inoculada contra raiva.

4.2 	 Posologia e modo de administração:
Adicione o diluente (1 ml de água esterilizada para Injeção BP) à vacina liofilizada. A vacina 
deve ser inspecionada visualmente antes e depois da reconstituição para detectar qualquer 
material particulado estranho e/ou alteração na aparência física. A vacina não deve ser usada se 
tiver ocorrido alguma alteração na aparência da vacina. A reconstituição do pó liofilizado com o 
diluente límpido e incolor resulta numa solução transparente.
Para adultos e crianças com idade ≥ 2 anos, a vacina deve ser administrada na região deltoide do 
braço; para crianças com idade < 2 anos, recomenda-se a região anterolateral da coxa. A vacina 
da raiva não deve ser administrada na região glútea, pois a indução de uma resposta imune 
adequada pode ser menos confiável.
(A) Vacinação pré-exposição:
A vacinação pré-exposição é indicada para pessoas com alto risco de exposição (pessoal de 
laboratório, veterinários, trabalhadores de matadouros, policiais envolvidos em tarefas em 
áreas endêmicas, comerciantes de animais, tratadores de animais, trabalhadores em estações 
de quarentena, zoólogos e, em áreas endêmicas, encarregados da caça, caçadores, guardas 
florestais, trabalhadores florestais etc.). A vacinação pré-exposição também é recomendada para 
pessoas (incluindo crianças) que permanecem por um longo período (vários meses) em áreas 
endêmicas e, portanto, entram em contato frequente com animais potencialmente infetados com 
raiva (cães, gatos, raposas, morcegos ou outras espécies animais com risco de raiva).
Via Intramuscular:
A imunização pré-exposição básica consiste em uma série de três injeções intramusculares de 
uma dose completa (1 ml) nos dias 0, 7 e 28 (ou 21), administradas no músculo deltoide ou, em 
crianças pequenas, na região anterolateral da coxa, mas nunca na região glútea.
A soroconversão é verificada 2-3 semanas após a última dose. A soroconversão deve ser verificada 
rotineiramente em pessoas com suspeita de imunossupressão (por meio de medicamentos 
ou doenças) e em pessoas com alto risco ocupacional de exposição. O título de anticorpos 
neutralizantes deve ser verificado a cada 6 meses em pessoas com alto risco ocupacional; em 
todas as outras pessoas com risco contínuo, o título deve ser determinado anualmente. Se o 
título for inadequado (≤ 0,5 UI/ml), serão administradas doses de reforço adicionais até que a 
vacinação seja bem-sucedida.
(B) Medidas pós-exposição em pessoas com vacinação incompleta ou não vacinadas:
A VaxiRab N deve ser sempre utilizada conforme as recomendações da Organização Mundial 
da Saúde (OMS), dependendo do tipo de contato com um animal suspeito de raiva, conforme 
mencionado na tabela abaixo.

Categoria Tipo de contato Tratamento recomendado
I Tocar ou alimentar animais, lamber a pele 

intacta.
Não é necessário 
tratamento.

II Mordiscadas na pele descoberta, pequenos 
arranhões ou abrasões sem sangramento.

Vacinação imediata.

III Mordidas ou arranhões transdérmicos únicos 
ou múltiplos, contaminação da membrana 
mucosa com saliva de lambidas,
lambidas na pele lesionada, exposição a 
morcegos.

Vacinação imediata 
e administração de 
imunoglobulina.

(1) Tratamento da ferida: Como primeiros socorros, o ferimento deve ser bem limpo com água 
e sabão ou com detergente. Em alguns casos, pode ser indicado um reforço da vacina contra o 
tétano e um tratamento com antibióticos.
(2) Vacinação ativa com VaxiRab N
Via Intramuscular:
Uma série de 5 injeções intramusculares de 1 ml de dose nos dias 0, 3, 7, 14 e 28 administradas 
no músculo deltoide ou, em crianças pequenas, na região anterolateral da coxa, mas nunca na 
região glútea. (WHO Technical Report series 2007, No 941)
O sucesso da vacinação (≥ 0,5 UI/ml) em pessoas imunocomprometidas de alto risco deve 
ser verificado medindo o título no dia 14. Pacientes com título inferior a 0,5 UI/ml devem 
receber mais duas doses da vacina simultaneamente e o mais rápido possível. Devem ser feitas 
verificações adicionais no título de anticorpos e, conforme necessário, devem ser administras 
doses adicionais da vacina.
Via Intradérmica:
Esta vacina tem potência suficiente para permitir a utilização segura em um dos regimes 
intradérmicos pós-exposição recomendados pela OMS em países onde as autoridades nacionais 
relevantes aprovaram a via intradérmica para o tratamento pós-exposição à raiva.
Uma dose intradérmica compreende 0,1 ml de vacina reconstituída.
Para o VaxiRab N, o esquema de administração recomendado tanto para indivíduos não 
imunizados como para indivíduos totalmente imunizados é o regime intradérmico de 2 locais 
aprovado pela OMS (conhecido como regime intradérmico atualizado da Cruz Vermelha 
Tailandesa, regime “2-2-2-0-2”) que prescreve 1 injeção de 0,1 ml em 2 locais nos dias 0, 3, 7 
e 28. São selecionados dois locais diferentes de drenagem linfática, geralmente a parte superior 
do braço esquerdo e direito. O regime intradérmico atualizado da Cruz Vermelha Tailandesa é 
aprovado pela OMS.
É essencial que a administração intradérmica de VaxiRab N seja realizada apenas por equipe 
médica treinada nessa técnica para garantir que a vacina seja administrada por via intradérmica 
e não subcutânea. Para a via intradérmica é preferível uma seringa estéril com agulha fixa (tipo 
insulina). A injeção intradérmica correta deve resultar em uma pápula elevada com aparência 
de “casca de laranja”.
Se a vacina for injetada muito profundamente na pele e nenhuma pápula for vista, a agulha deve 
ser retirada e reinserida nas proximidades. No caso de uma dose da vacina ser administrada 
inadvertidamente por via subcutânea ou intramuscular, deve ser administrada uma nova dose 
por via intradérmica.

O regime de dosagem recomendado para administração intramuscular ou intradérmica está 
resumido na tabela abaixo:

Via Dose Número de doses Esquema
Intramuscular 1 ml 5 Dia 0, 3, 7, 14 e 28
Intradérmica 0,1 ml + 0,1 ml 4 Dia 0, 3, 7 e 28

A via intradérmica não deve ser utilizada nos seguintes casos:
•	 Indivíduos que recebem corticoides de longo prazo ou outra terapia imunossupressora ou 

cloroquina,
• 	 Indivíduos imunocomprometidos,
• 	 Indivíduos, especialmente crianças, com ferimentos graves, especialmente na cabeça e no 

pescoço ou que se apresentam tardiamente para consulta.
(3) Imunização passiva com Imunoglobulina Antirrábica Humana
Após uma possível contaminação com o vírus da raiva através de mordidas ou arranhões 
únicos ou múltiplos, ou como resultado do contato das mucosas com a saliva, a profilaxia pós-
exposição deve ser iniciada com uma dose de 20 UI/kg de imunoglobulina antirrábica humana. 
Recomenda-se que, sempre que possível, a maior parte da dose seja infiltrada ao redor da ferida 
e o restante injetado por via intramuscular (na região glútea). Uma primeira dose da vacina da 
raiva VaxiRab N é administrada ao mesmo tempo. Se a imunoglobulina humana não estiver 
disponível, o soro antirrábico de origem equina deve ser administrado na dose de 40 UI/kg e 
infiltrado ao redor da ferida, se possível. Antes de administrar esse soro heterólogo, deve ser 
administrada uma injeção intradérmica de teste para verificar a tolerabilidade.
Se a imunoglobulina antirrábica não estiver disponível no momento da primeira vacinação, esta 
deverá ser administrada no máximo 7 dias após a primeira vacinação, pois uma administração 
posterior resultaria em interferência na resposta imunológica da vacina.
A imunoglobulina antirrábica não é necessária se a pele permanecer intacta, se os arranhões ou 
escoriações forem pequenos e não tiverem sangrado.
Note: Se os cães ou gatos suspeitos de raiva permanecerem saudáveis após um período de 
observação de 10 dias, ou as análises citológicas mostrarem que o animal não estava com raiva, 
a imunização ativa pode ser interrompida.
(C) Imunização pós-exposição em pessoas previamente vacinadas
Pessoas que já receberam uma série completa de vacinações pré ou pós-exposição com VaxiRab 
N ou nas quais um título de anticorpos de pelo menos 0,5 UI/ml foi previamente documentado, 
recebem apenas duas doses intramusculares de VaxiRab N, uma no dia 0 e a outra no dia 3, e não 
precisam de nenhuma imunoglobulina antirrábica.
As feridas devem ser bem limpas com água e sabão ou com detergente.
Em alguns casos, é indicado um reforço da vacina contra o tétano e um tratamento com 
antibióticos.
Pessoas previamente vacinadas com uma vacina de potência desconhecida e nas não pode 
ser demonstrado um título de anticorpos neutralizantes documentado de pelo menos 0,5 UI/
ml, devem receber um ciclo completo de vacinação pós-exposição, incluindo imunoglobulina 
antirrábica.

4.3 	 Contraindicações:
(a) Profilaxia pré-exposição
Em caso de febre ou doença aguda, a vacinação deve ser adiada. Em caso de reação grave 
anterior a qualquer componente da vacina, VaxiRab N é contraindicado.
(b) Profilaxia pós-exposição
Devido ao risco de morte por raiva, não existem contraindicações para a administração 
da profilaxia pós-exposição usando VaxiRab N. A via intradérmica não deve ser usada em 
indivíduos recebendo corticosteroides de longo prazo ou outra terapia imunossupressora ou 
cloroquina para tratamento ou profilaxia da malária e em indivíduos imunocomprometidos. 
Esses indivíduos podem ter uma resposta reduzida à vacinação intradérmica contra a raiva e, em 
vez disso, devem receber a vacina por via intramuscular.
A vacina pode conter traços de Neomicina, Anfotericina B e Gentamicina. Antecedentes de 
reações anafiláticas ou anafilactóides a esses antibióticos são contraindicações absolutas.

4.4 	 Advertências e precauções especiais de uso:
As imunoglobulinas e vacina da raiva não devem ser combinadas na mesma seringa ou injetadas 
no mesmo local. 
Deve ser avaliada a possibilidade de reações alérgicas em indivíduos sensíveis aos componentes 
do produto. Como acontece com todas as vacinas, o tratamento médico apropriado deve estar 
imediatamente disponível nos casos raros de reação anafilática à vacina. Se ocorrer anafilaxia ou 
reações alérgicas graves, administre os medicamentos apropriados (p.e., adrenalina) e forneça os 
cuidados de suporte conforme necessário.
É aconselhável usar vacinas da raiva derivadas de fontes não aviárias para pessoas com 
sensibilidade conhecida a proteínas aviárias. Se tais vacinas não estiverem disponíveis, devem 
ser realizados todos os preparativos necessários para tratar complicações que possam surgir no 
caso de uma reação anafilática.
Deve-se ter cuidado especial para garantir que o produto não seja injetado num vaso sanguíneo. 
Se a vacina for administrada inadvertidamente em um vaso sanguíneo, existe risco de reações 
adversas graves, incluindo choque.
Devem ser usadas uma agulha e seringa estéreis separadas para cada paciente para evitar a 
transmissão de agentes infecciosos.
Como acontece com todas as preparações administradas por via intramuscular, podem-se 
observar complicações hemorrágicas em pacientes com distúrbios hemorrágicos

4.5 	 Interações:
VaxiRab N pode ser administrado simultaneamente com outras vacinas (particularmente a 
vacina contra o tétano). Não é necessário observar intervalos entre outras vacinações. Diferentes 
vacinas injetáveis inativadas devem ser administradas em locais de injeção separados.
É essencial verificar o título de anticorpos quando a vacinação for realizada durante o 
tratamento com imunossupressores e, se necessário, continuar a imunização pós-exposição até o 
aparecimento de um título protetor de anticorpos antirrábicos (≥ 0,5 UI/ml).
A administração de imunoglobulina antirrábica pode ser necessária para o tratamento, mas pode 
atenuar os efeitos da vacina da raiva administrada concomitantemente. Portanto, é importante 
que a imunoglobulina antirrábica seja administrada apenas uma vez para tratar cada exposição 
de risco e com adesão à dose recomendada.
A ingestão concomitante de cloroquina para a profilaxia da malária pode reduzir a formação de 
anticorpos após a administração intradérmica da vacina da raiva.
Portanto, a vacinação pré-exposição com VaxiRab N deve ser administrada por via intramuscular 
em pessoas que usam cloroquina concomitantemente.

4.6 	 Uso em populações especiais (como mulheres grávidas, lactantes, pacientes pediátricos, 
pacientes geriátricos etc.):	
Categoria de gravidez C: Não estão disponíveis estudos controlados em animais nem em 
mulheres grávidas. Em indicações de risco de vida, VaxiRab N pode ser administrada porque os 
potenciais benefícios superam os possíveis riscos.
Lactação: A administração de VaxiRab N durante a amamentação não tem efeitos negativos 
na criança.
Uso pediátrico: Os indivíduos pediátricos devem receber a mesma dose que os adultos
Uso geriátrico: Os indivíduos pediátricos devem receber a mesma dose que os adultos

4.7 	 Efeitos na capacidade de dirigir e utilizar máquinas:
Os efeitos de VaxiRab na capacidade de dirigir e utilizara máquinas é desconhecido.

4.8 Efeitos Colaterais:
São possíveis reações leves no local da injeção, como dor, vermelhidão, inchaço ou 
endurecimento.
Ocasionalmente, podem ocorrer reações locais mais acentuadas, febre, dor de cabeça, mialgia, 
inchaço dos gânglios linfáticos, fadiga, artrite e distúrbios gastrointestinais. Podem raramente 
acontecer reações tipo reações circulatórias, suor, calafrios, parestesia e reações alérgicas.
Apesar do alto grau de pureza da vacina, existe um risco teórico de induzir reações anafiláticas 
em pessoas sensibilizadas às proteínas aviárias.
A vacina da raiva pode causar eritema multiforme.
Ocorreram relatos isolados de distúrbios neurológicos inflamatórios e desmielinizantes, como 
paralisia ascendente progressiva (síndrome de Guillain-Barré) ou neurite óptica em casos 
individuais. Com base nos dados atualmente disponíveis, não se pode excluir completamente 
a possibilidade de que, em casos raros, a imunização possa induzir um episódio agudo em 
pacientes com um distúrbio autoimune (como esclerose múltipla) ou com predisposição 
genética. Entretanto, não existem evidências do aumento na frequência de doenças autoimunes 
após a imunização.

4.9 	 Superdosagem:
A experiência sobre as consequências da superdosagem não está disponível.

5.	 PROPRIEDADES FARMACOLÓGICAS:
5.1 	 Mecanismo de Ação:

O vírus inativado contido na vacina VaxiRab N sofre fagocitose pelos macrófagos e é então 
transportado juntamente com estes para o tecido reticuloendotelial, onde estimula o sistema 
imunológico a produzir anticorpos antirrábicos neutralizantes do vírus.


